ILLUSTRATED SPARE PARTS LIST
FOR
BLIND STITCH MACHINE

MODELS & DEVICES

CM-352 CM-351 CM-355 CM-356
CM-357 CM-353 CM-360 CM-364
CM-367 CM-370 CM-374
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How to use this Parts List

The illustrations on this Parts List are drawn on the basis of CM-352.

The items from No.l to No.10 contain the standard model (CM-352).

The following items included No.1l contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X OQutside
diameter X Width. ‘ ‘

[ ] means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.

€ nmeans this part is added to the previons Parts List.

When placing an order for the IIJ.arts from this Parts List, please cleariy state
the Parts No. (e.g.4010031) which you require so that we can deliver the correct
parts to you.

Y When the Part No. is “0080348” , please place an order for the part by showing
“0080348” or “80348”.

This Parts List is subject to change without notice.
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MISCELLANEQOUS COVERS HN—E& 1

Ref. Parts Amt .
No Na Description i 4 Req.
1 4010000 Machine Frame Unit =+ + « « - - - T—AXRy R« + - - - -1
9 0080746 Top COVEr = = * + + o « o o o « & o 1
3 000559 Conical Spring Washer » - « « « -« MART O e o o 0o o 1
4 006147 Screw(3/16-32X6.4) « « « « « « . IERY e oo v v e v 1
5 0080144 Head Cover(Rear) =« « « « « - « . AN RINR—=(F8) « « « = « 1
6 004475 Screw(3/16-32X7.9) « « « « « « . IERY o o v v e e e 3
7 4010019 Head Cover « « « « « + « « « « . A I 1
8 006869 Screw(1/4-24X15.9) « « « « « « IERY « o v e v o oo 1
9 4010004 Finger Guard =« « « « « « « « « . TAYVH—=H—FK -+« « « . 1
10 009526 Screw(9/64-40%x4.4) - - - ce e dERT e e e e e e 1
11 390068 Brand Name Plate =« « « « « « « . GERR = ¢ o o o e e e 1
19 000726 RiVEL « = = o = o o o v o v o o . TEABR « v o e e e e 9
13 4109403 Model Plate » = « « « « « « « o . BIKAR « » ¢ 0 0 0000 . 1
14 4010015 Arm Cover « « « « ¢« ¢ o « ¢« o . . T—=AHN—« « ¢« « o o 1
15 004481 Screw(3/16-32x11.5) =+ « « « - . IERY o e o0 v v e e oL 1
16 4010031 % Cloth Plate « « « « « « « o « .o JaRFl—h- oo o 1
17 004641 Screw(1/4-24X12.7) « « « « « « IERT ¢ oo v v e o e e 1
18 0093864 Seal Plug = « « » = = « + « « « & A L L e e . 1
19 0080122 Cloth Plate Hinge Pin-+ + « - - - JuRXA L —hev Py . -1
20 0080123 Collar(12.71><21><8mm_) """ T e e e e e e e e e e 1
21 003554 Screw(7/32-32X4.8) « « - « « « . IERY o v o v v e e e e 2
22 4010018 Cloth Plate Hinge « « « « « « « & VA=W .S A VAl NI A N R |
23 005566 Screw(1/4-28X25.4) « « « « « « .« IERY o e v v o 0 00 0. 2
24 003642 Screw(1/4-24X8) « « « « « « « . IERY o v o v v v v 00 b 2
25 0080125 % Cloth Plate Latch Pin-: ¢ + - - - ZuX7L—hX by 7V -1
26 009921 %[0056621Screw(M6-1X11)[1/4-20X12.7] + IERY » + « ¢ ¢ ¢ ¢ o « o . 1
21 0080126 Cloth Plate Spring Pin + « « - - REIAIEY = ¢ 0 ¢ v o o 1
28 0080127 Cloth Plate Spring(large) - + + + J v RV —Fr R 7Y 7 (K)1
29 0080128 Cloth Plate Spring(Small) « = « - Zu X FL— KX FY LS (M1
30 004551 Screw(7/32-32X13) =« « « « « - JERY + o v 0 e e e e e e 3
31 0080293 Belt Cover(Upper) + » « « « « - - NRWVBEINR—=(E) o oo - 1
32 004555 Screw(7/32-32X9.5) « « « « - - . S S A 1
33 0080118 Pulley Graduation Plate « « - - - ADE=E-7 SRR 1
34 000960 Sticker ............. /E‘EUV—& ......... 1
35 0080297 Belt Cover(Middle) « « - - - - - NV R HAN—=(F) - - o . 1
36 4010047 % @ Belt Cover(Lower) » + « « « « « - NRNVBIINR=(F)» = ¢« - - 1
37 006905 % & Wood Screw(¢5.1X20) « « « « « - RKRY o v v v v oo o0 2
38 003570 Screw(13/64-32X10) « « « « « « FHITRY o v o oo e e 2
39 4012080 Skipstitch Selector « « « « « « « Axy THEMR e - - 0 - 1
I . R
41 0080644 Skipstitch Cam Bushing =« « - - - AX TR LT vV 2 - -]
42 0080643 Skipstitch Cam =« = « « « « « - = A%y THREI B - o - - 1
43 003556 Screw(7/32-32%X10.3) =« « - « - - IERY o v v v v e e e e 1
44 0080503 Skipstitch Selector Ball « « ¢« « ZF Y FEHR—)L ¢ « ¢« o « o 1
45 0080675 Skipstitch Selector Ball Spring « W— /LI NEK « « « « « . & 1
46 000721 Leading Rivet = « « « « « ¢« « - = IEAGE < o 0 o o e e e e 1
47 0080154 % Felt Pad « « = = « « « ¢« « ¢« « ZE-Y N A S
48 0080155 % Oil Reciever =« + « « « « « « « =« HZT o oo v v e e e e e 1
49 0080153 0il Reciever Seal « « = « ¢ « ¢ « S/ —)LJE« « ¢ o ¢ ¢ o o o 3

(&) *EIOEHITT 7 VAR y 7 RAZEHEINTNHET,
Note:Parts marked sk are packed in Accessory Box.

() BXREZHEXORIHES (MHREES D) 2RBHMLET IV,
Note:Order for Model Plate must be accompanied by model designation(including
symbols of device).






THREAD EYELETS, BUSHINGS & OILING SPOTS

Ref.
No.

O W CO 3 OO U i LI DO —

[y

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35

Parts
Na
4010008
000182
0020126
0020125
4010009
0020124
006560
000364
0080745
4010010

0080741
0080742
0033764
000532
001330
0080131
310083 @
0080132
000360
0035813

0037108
001818

4010011
004474

0080136

0060170£0080393 JThread Eyelet (Front)

0070060044717 Screw(9/64-40x4)[3/16~32x9.5] -
Main Shaft Bushing(Right) - « - -
Screw(1/4-24X14.3) « + - -
Main Shaft Bushing(Left)

0080200
003643
0080204

0080220
0080221
0080511
0080305
0080135

Description

Thread Tension Mechanism, C. Set AF§F32 ()
Thread Tension Spring Adjusting Nut %FFF v k
XAEFFY FEIVIERX - - - -
..1

Tension Spring Bushing

Thread Tension Spring - - - P Y A s SR
Thread Nipper Spring Holder « « « RfEI "% ZH - .+ . .
Tension Disc « = = « « « - REFmM - « « ¢ - o . .
Tension Post =« « « « « - - AT - - 0 - e e
Nut (1/4-94) + « « « « « « . e
Tension Disc Eyelet - « - - THFERE - - - e e e
Tension Disc Eyelet (Lower) “HATERECT) - - - -
Tension Post Support -« - - RIATFHE - =« 0.
Tension Release Pin- - - - RABEA B - o o .
Thread Eyelet ....... 7‘%1‘5 ..........
Washer =« ¢ + « ¢ « o« « « & TS/ F e o o o o o o
Screw(9/64-40%x3.8) « -« - - IERY « v v v e e L
0il Cups * * = » » » « « = VEEL « ¢« o o o o -
0il Wick(Woolen Yarn) (2 =250mm) - IR (LK) + « « + « - -
0il Tube(7.9mm) « « « « « « « « - EWET.90m) - « « - -
Thread Tension Spring Adjusting NutR#HFF v k- - - -
Supplementary Tension Spring cINFHFONR e e e e e e
Supplementary Tension Disc INRFIIL « » « » o o o o
Tension Post =« « « « « + - s - N
Supplementary Thread Eyelet - « - /NGHFEHRE - -+ « - -
Screw(3/16-32X6.4) « « - - IERY o o o oo o0 b
0il Tube(53.2mm) =+ « « « - EmE (3. 2mm) « - - - -

Needle Driving Shaft Bushing(Rear) #HEV#EZ v = (48) -
Needle Driving Shaft Bushing(Front)#HEV#EZ v = (&) - - -
BUShing ..........
Knee Press Shaft Bushing

0il Tube(38.1mm) =+ - « =« -

RE. Ty aRUFEHBFE 2

rit g

JJZZ“:/ .........

‘7\‘\y\‘/‘_—_7_ ........
T BERISEMT vV a
© - HEHE (38, 1nm)

oooooo

ooooo

ooooo

Amt .

« + 1



for using “AT/TS2/TF"

Device

for using “AT" Device

Standard Model

for using “T" Device




4LEYE GUARD & FINGER GUARD PAH—FRUEI4 o HH—F 3

Ref. Parts Amt .
No Mo Description e 4 Req.
I 4010042 Eve Guard, C. Set« « « « + « « - TAB—FG) « » « v - - 1
2 4010044 Eye Guard Support « « « « « « .« - TAT—FEAIHR - - - - - 1
3 4010043 Eye Guard - « « « « « « « « « « . FAHT—F o o v v o v v 1
4 110038 Screw(M2.5-0.45X4.5) + « + « -« . ERY « v 2
5 006004 Screw(11/64-40X9.7) « « « « + - ERY « v e e e 1
6 000010 Conical Spring Washer - « « - - - MART T e o v e o 1
7 000334 NUEL « + o o 0 0 v e e e e e e e 9
8 009853 Screw(11/64-40X6.5) « « + - - - EXY e v 1
9 4010045 Eye Guard Bracket - - « - « « . . TAT—=FRfE - -+« - - 1
10 005541 Screw(11/64-40X9) « « « « - - . IR e e e 2
11 0024302% Finger Guard Stay« « « + « « - - TAVYTH—REL « « « - 2
12 110012% Screw(M4—0.7X5) - « « « o o . . ERY oo e v e 2
13 4010046+% Finger Guard(Right) « « « « - - - TAVHA—RGE) - - 1
14 9121227 SPACET = * + o o o o o o 0 0 o0 Al e e e e e e e e 9
15 0082001 Supporting Plate « « « « « « « . Bt » « o 00 e oo e e 1
16 005047 Screw(3/16-32X9.5) « + « + -+ - - IS 5 IR 2
17 4010048 Eye Guard Bracket + « « « « « « - TAH—REBRfAE - - o - - - 1

() SFIOWMET TERM ZITIZFENER A,
Note:When installing “T" Device, these parts marked ¥ are not neccessary.

() ZOR—VIRESEEMLZTSEEFTRLTVET,
Note:This page contains the parts added to the previous Parts List.






NEEDLE DRIVING MECHAN!SM gHE | 18

Ref.
No.

O WO OO ~1 OO U W QO DD

[o—y

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
2ol
28
29
30

31
32
33
34
35
36
37

Parts
No.
0080145
003595
0080123
003554
0080202
0080701
0080209
0080211
003551
0080210

004392
004391
0080216
0080215
3100824
0080217
0080208
300034
004554
0080218

005557
005553
0080219
0080222
003471
0080328
005549
0080224

4019100

004397
0080392
004358
0080391
000322
000644
006035

Description =8 £
PULLEy = + + + « o o o o o o .. A I
Screw(15/64-28x17.5) « - - - « . ERY « o v o v e e L
Collar(12.71X21X8mm) =+ + - - - BHT— e v e e e e
Screw(7/32—32)(4.8) ....... _Lt;‘f\:‘/“ .........
Main Shaft « « « o « « « « « o . Ll o e
Tension Release Eccentric+ + « « X EA=FEY + « « + -
Needle Driving Eccentric, C. Set $HREVUEH=x&> () - -
Needle Driving Eccentric + - « - $HEVER=F &Y - « « .
Screw(7/32—32><11) ....... _ﬂ:;‘r\x‘/“ .........
Needle Driving Connecting Rod - - $HEVw Y R+ « « -« « .
Screw(5/32-40X13.5) = + « + - . TS
Screw(5/32—40)(11_2) ...... _u:;i;\‘/“ .........
Oil Retainer(with hole) + « « - - HEACRE) - - - - -
Oil Retainer(without hole) - - « X (R4E) - « « - - -
0il Wick(Woolen Yarn) (£=10mm) - KR (EXR) - - + « - « -«
Ball Eccentric =+ « « « « « « « & TEEUBER - - - - . .
Needle Driving Shaft Lever, C. Set #tE VU dhpi(H) - - - -
Space Ring + « ¢ ¢ ¢« o « « « o AR—ZYUH o o o v
Screw(7/32—32)(15‘9) ...... _[_t;‘r\\‘j .........
Needle Driving Shaft Lever - - - $tiRV&Ehpa- - - - - - -
Screw(7/32-32X12.7) =« « « « « - IERY o o o 0 o v 0o
Screw(7/32—32><12) o o o ONEREEN .U.‘.Z“:/\‘ .........
Needle Driving Shaft « « « - « - gHRVEy o o - o o -
Collar(11.1X20X6.4mm) « « = - - HTF— e o o e e e e
Screw(3/16—32)<4'8) ....... _Lt;‘r\\‘) ........
Needle Driving Lever =« - « « - - SHRUBE - - - - - -
Screw(3/16-32%x15.8) - « « + - . IERY o o v o o v o
Needle Stop Pim+ =+ » = » « + « « ) 20V
Needle(System : LWX6T) =« - « - - S+ (LWXET) « « « « « -
Needle Clamp « » = » « » » « « « SHIER « « o o v o v
Screw(5/32—40>(7_1) ....... _LI:Z\‘\‘/\‘ ........
Needle Thread Pull-off Eyelet - - &+%# VU RE - - + « -
Screw(9/64-40X5.6) « « « + o IERY o o v e v e o
Needle Thread Pull-off =« - + - - SR o o o o 0 .
Nut ¢« ¢ ¢ o ¢ ¢ o o ¢ ¢ o o o o & F v ]\ ........
Spring Washer « « « « « « « « « AV T T % - -

Screw(9/64-40XT) « + « « « « .+ . IERY e v e e e

< <]






PRESSER FOOT MECHANISM(1) R () 5

Ref.
No.

OO OO —1 O U W G BD

p—t

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26

()
Note

Parts : Amt .

No Description g 4 Req.
0080325 Spring Pinm =« « « = o o o + o o . N AL ¥ AR 1
0080309 Knee Press Shaft Spring+ - - - - JESZ A EH SR « o o 0 e o 0 1
000724 Pine « ¢« ¢ ¢ ¢ ¢ ¢ ¢« ¢« o o « o . PNRERBZEY < ¢ 0 o o o o 1
0080308 Collar(9.53%x19X6.4mm) - - - - - HT— e o v e e e e e 1
004397 Screw(5/32-40X7.1) « « = « « - . IERY o v v o e e v 1
0080304 Knee Press Shaft « « « « « « - . x4 R 1
0080310 Knee Press Shaft Lever - « - « - R TR . - o e e e e 1
005565 Screw(1/4-24X14.3) « « « « « « . R« v v v e v v oo 1
003394 Adjusting Screw(5/32-40X13.5) «FAHHEY « « « « + o o . 1
000339 Lock Nut « = « o o o « o o o o . By 7 F o h e o oo oo 1
006047 Screw(3/16-32X10.7) « « + « - - R e e e 2
4012055 Presser Foot Depress Shaft Lever g - - - « - « « « - - 1
004552 Screw(7/32-32X9.5) « « « « « « . ERY « v o v v e e v e 1
4012056 Presser Foot Connecting Link - @y 7 « « « « « « « 1
0080313 Presser Foot Depress Shaft - - - iz - - « « « « « « . . 1
0080314 Collar(7.95%X12.7X6.4mm) - T — e e e e e e e e 1
003393 Screw(5/32-40X3.2) « « ¢ o o . . ERY - o v v e v e e 1
0080306 Knee Press Shaft Sleeve « « « - - B2 ) —7F « « « « . . 1
0080303 Knee Press Joint =« « « « « « « - BZrya Ly ke o oooo o 1
003670 Screw(7/32-32X6.3) « « « « « « -« ERY o v v o v e e e 2
005555 Screw(7/32-32X7.9) « « « « « « & IERY o oo v v o0l 2
0080300 Knee Press, Complete Set - - « - JBEZA(GH) - « « « « « + - - 1
0080299 =% Knee Press Cushion =+ ¢ » « - - - B 7o ay s« « o o il
0080301 Faseeboocs . . - [EEEE WA . . BESA o o v e e e e e e 1
200023005662 1Screw(1/4-20X12.7)[1/4-20X12.7] JERT + + « o « o ¢ « « 1
0080302 % Knee Press Shank =+ « « « « - « . | R GV A 1

YEIOWHBIZT 7SV Ry J ACFEHENTWET,

: Parts marked * are packed in Accessory Box.






PRESSER FOOT MECHANISM(2) s 6

Ref. Parts Amt .
No No. Description i 4 Req.
1 4017004 Presser Foot Plate, Complete Set == A (FH) - « - « + - - 1
2 4017006 Presser Foot Plate « « « « « « . il ST SR R 1
3 4017007 Chaining Finger - « « « « « « « . il - BN 1
4 004246 Screw(11/128-56X2.4) - « « « « IERY » o o o o v o 0w 1
5 0080358 Needle Guard - « « « « « « « « . 3 1527 IR 1
6 004393 Screw(5/32-40X1.9) « « » « « « . IERY o o o o o v o e oL 1
7 4017016 Cloth Guide ........... ;fﬁ;%m ........... 1
8 000535 Washer ............. ljxy:‘/.,\o .......... 1
9 004401 Screw(9/64-40X3.2) « = « « « « . IERY « o v v v e oo e 1

10 4017010 Cloth Retainer =« « « « « « « « . LR A R 1

11 004245 Screw(11/128-56X3.2) = « « « « . IERY « v v v e e e e 1

12 4017011 Cloth Retainer Adjusting Pin - - JR=FELEL + « « « « « . 1

13 003393 Screw(5/32-40X3.2) « « « « « . . IERY ¢ o v v v v v e v 1

14 4017012 Cloth Retainer Adjusting Plate Holder/\FE&KEUTE - - + - - 1

15 004281 Screw(29/256-48x4.8) » « « « -+ IERY o o oo v 0 0w e 2

16 0080386 - Cloth Retainer Adjusting Plate -« JNEHAEiH - - « « » « « « « 1

17 001228 Screw(3/32-56X3.2) « « « « « - . IERY o o v v v o v 00 1

18 4017013 Cloth Retainer Spring « « « « + -« 1L S S 1

19 0080503 Cloth Retainer Spring Ball -+ - « INXFHFEHR—L - - - - « 1

20 4017014 Cloth Retainer Spring Lever « -« « JANNRFEEILN— - -« « - . . 1

21 4017015 Cloth Retainer Spring Lever Sleeve FAGHIL N—RY—F - « . .1

22 000600 Spring Washer « « « « « « « « « . ATV T Ty o oo v . 1

23 000531 Washer ............. 17\\/:‘/.*) .......... 1

24 110032 Screw(M3-0.5X6.5) =« « « « « « IERY o o v e v e o o e 1

25 004642 Screw(1/4-24X12) R A A IERT o o v e e e e e e 1

26 0080381 Presser Foot Plate Support + - =T HrFxx .« « « « « - . . 2

27 007420 Adjusting Screw(5/32-40%9.2) « - FAFHHRY « + + + o o o . 2

28 004398 Screw(5/32-40X9.5) « « « ¢ o o IERT o o v o v e o0 e . 2

29 004317 Screw(1/8—44X4.8) « « « « « < IERY « v v e e e e e e 2

30 0080316 Presser Foot Lever Holder« « +» -l N—Fx - « « « « . & I

31 004481 Screw(3/16-32X11.5) =« « « « « IERY « oo e e e e e e e 1

32 4017000 Presser Foot(Left), Complete Set #=(&Z)(GE) + - - - - - - - 1

33 4017001 Presser Foot(Left) =« « « « « « FT(E) « » o 00 0 oo o 1

34 006339 Screw(5/32-40X9.9) « « « - - o IERY o+ v v e e e e e e e 2

35 000339 Nut ............... ﬂ“‘/ ]\ ........... 2

36 0080321 Presser Foot Lever(Left) =« « « ¥l N—(FE) + + « + « + . 1

37 006051 Screw(7/32-32X20.7) = « « « « -« IERY o v v oo e e e e 2

38 4017002 Presser Foot(Right), Complete Set¥#=—(CHE) () « - - « « « « - 1

39 4017003 Presser Foot(Right) « « « « - - - PZ(R) » « o0 m e e e 1

40 0080346 Presser Foot Lever(Right) « « « L NX—(F) + « « + « - -« 1

41 0080348 Presser Foot Spring« « « = « + -« PHE SR o e e e e e e e 2

42 006638 Screw(5/32-40X9.5) + « « o o . . NRETRY « 00 0 v 0 v )

43 000239 Adjusting Nut « = « « o o o o « & gjg]ﬁﬁﬁ—\y Re oo o oo o o 2






RIDGE FORMING MECHANISM(1) RLT7HE )

Ref.

No.

O OO0 ~3 OO U b QO D

—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42
43

Parts
Na.
0080601
003559
003555
0080602
0080624
0080623
0080646
004281
0080645
008047

0080647
0080636
003641
0080635
003393
0080619
310083 &
0080681
0080603
0080605

0080651

005061
0080656
0080657

003558
0080606
0080655

003554
0080005
0080652

006031
0080658

003556
0080659

006048
0080309
0080325
0080662
0080663
0080664

0080661
003473
0080665

7

Amt .

Description i 4 Req.

Ridge Forming Plate Eccentric - - &+ ¥ zH ¥ ¢ ¢« « « « . 1
SCYGW(7/32—32X7.5) ....... _U:;F/ ........... 1
SCI'EW(7/32‘32X6.4) ....... _H:;FT‘/‘ ........... 3
Skipstitch Eccentric + + « + - « Axy Xy o o - . . 1
Skipstitch Eccentric Pin « « « - XF v LY - « -1
Main Shaft Gear Support - - - - - LR - - - - - - 1
Main Shaft Gear (Large) - - - - - FEyRECR) - - e - e . e 1
Screw(29/256-48%x4.8) « - - « « . IERY « v v v e v oo 2
Main Shaft Gear(Small) =+ + « - - FEASE () o o o o 0 o . 1
Screw(7/32—32)(3_6) ....... _Lt;‘r\\‘/“ ........... 3
Reduction Gear =« » + « « o « « & ﬁi_]g‘ﬁ .......... 1
Reduction Gear Eccentric Bushing =% Ev vz e ¢ ¢ o o 1
Screw(l/4—24><11.1) ....... IERY ¢ o v o v o v oo 1
Collar(9.53X14.3X7.2mm) + « + «+ HF— -« = « = ¢« o v o .. 1
Screw(5/32-40X3.2) « « « ¢« « « . IERY « e v e o0 o0 u 1
0i1 Cape « + + + = « = o o o 4 FANFT ST e o oo 1
0il Wick(Woolen Yarn) (0 =250mm) « IR (ER) + + « « « « « « . 1
011 Wick « = = « « « « « « o « B e o v v e e e e e 1
Ridge Forming Plate Connecting Rod &®EF Fmwy K« « « « ¢« o . 1
Ridge Forming Plate Connecting Rod Pin 22 kEX wy Ry - - -1
Ridge Forming Basement < « + - - RETEER 00 - - 1
Screw(1/4—24)(16.7) ....... _]_L-.Z‘\\‘) e o o o o s o e s o o 3
Ridge Forming Plate Oscillating ShaftZ@ tx 7S5y - - - -1
Ridge Forming Plate Oscillating Eccentric £t#/5vrz¥vy . - - -1
Screw(7/32-32X9.5) » « + + « « - JERT « « v o o o e o e a 9
Ridge Forming Plate Oscillating LeverEBE#F 7S5 27 « « « « & 1
Ridge Forming Plate Gear(Small) « /NEFEE » «» « « « ¢« « « o « . 1
Screw(7/32—32><4.8) ....... 1t5F«/ ........... 2
Ridge Forming Plate Gear(Large) « KEEHE « « « + « « « « « « 1
Ridge Forming Plate Gear Roller - =mwm « « « « « o ¢« ¢« o o . . i
Screw(5/32-32X10.8) =« « « « - - IERY o o v oo e e e 0 e 1
COLIAr = © « « « « o © o o o o KB DT — « o o o o o e 1
Screw(7/32-32X10.3) =« « « « « IERY o v o e v e e e 2
Gear Spring Connecting Link - - -/\;FP$ér$& --------- 1
Screw(3/16-32X4.4) « « « « « o . IERT « o o v v e e e 1
Gear Sprlng ........... )\‘Z‘\ ............ 1
Gear Spring Pines « ¢« ¢ ¢ ¢« ¢ o« & /§;i7\%|\b-t°:/ ........ 1
Collar(9.58X%15.9X9.5mm) « « = «HF— =« « ¢« ¢« o o o v o o . 1
Oscillating Shaft Locking Latch Bl U IEX « « « ¢ « « « « « & 1
Lockign Latch Spring =« « « - - - BIYEANR « « o 0 0 0 o 1
LOCking Latch Pln ........ @Dﬂ:;{ t°‘/ ........ 1
Screw(3/16—32><7.9) ....... _IJ:PF/ ........... 1
Locking Latch Spring Pin - + « - [@Y Ik AN_NZH» Y - ¢« « 1






RIDGE FORMING MECHANISM(2) RETHE () 8

Ref. Parts Amt .
Na Na Description AT % Req.
1 4010038 Ridge Form Regulator Graduation PlatezE F/ &R - - - -1
2 230007 Screw(29/256-48X5) « « « « « « . IERY = v 0 0o o v v v o 3
3 006520 Screw(7/32-32X6) « « « « « « . . IERY ¢ v v e oo oo o 1
4 0080690 Ridge Forming Regulator, C. Set - Z= R/ FHERs2(E) - « « - + - 1
5-1 0080693 Ridge Forming Regulator (1:0.5) -z b/ FA&E2(1:0.5) - - - -1
5-2 0080709 " " (1:1) (Extra) ” (1D M) -1
6 0080673 Ridge Forming Regulator Handle - ZE LA LY =3I « - + - - -« 1
7 006222 Screw(11/128-56X4) « « « « « « IERY o v e e v v oo 2
8 000010 Conical Spring Washer « « - - « - MARRT % e o o oo o 1
9 0080692 Ridge Forming Regulator Flange - FAfiBRI7S v« « « - « . . 1

10 007616 Screw(1/8-44%x4.2) =« « « « « . e dERT e e e e e e e 2

11 005431 Screw(1/8-44x4.4) + « « « « . . IERY ¢ v v e o e e o e 2

12 000675 Stop Washer « « « + « « « « « . ARYNT T % o oo o o 2

13-1 0080694 Regulator Gear(Llarge) (1:0.5) - - FAEEE(K) (1:0.5) - « « -1

13-2 0080708 " n (1:1)(Extra) " o (1) (BER) -1

14 003553 Locking Screw(7/32-32X6.4) « «+ - w7 T+ « + « o« ¢ o .. 1

15 006900 Guide Screw(3/8-32X8.5) + « « * HARRY + « « « o ¢ o .. 1

16 006855 Adjusting Screw(7/32-32X8.7) « «FAEERY « « + « « o o o o 1

17 006242 Connecting Pin(with screwed head)ZE L4 Y v r@EEErYy « - - + 1

18 000347 Nut (3/16-32) =« « « « « « « « . . D28 RN !

19 0080618 Ridge Forming Plate Connecting LinkZE LA Vv 7« « ¢ o o o 1

20 004390 Screw(5/32-40%x12.7) « « + « - - IERY o o v o 00000 . 2

21 0080609 Ball Stud » « « « « o ¢ « & « « & /T“‘/f:k ........... 1

22 000553 Washer ............. ljx\/\‘/.!v .......... 1

23 000355 Nut (7/32-32) =+ « « « « « « « . . w2 SRR 1

24 0080610 Ridge Forming Plate Shaft Lever - 22 L/ dfifgg - « « « « « - - - 1

25 005047 Screw(3/16-32X9.5) « « » = « « - IERY o o e v e e e . 1

26 0080612 Ridge Forming Plate Cradle =+ « - ZE L& EhE - « « « - - - « & 1

27 0080613 Pivot Bearing « « « « « ¢ « « « = VAV A 1

28 003561 Screw(7/32-32X12.7) « « « « « « IERY ¢ o v e v o e 1

29 006892 Pivot Bearing Screw(3/8-24X21) + BV ZRY « « + « « o o o . 1

30 003559 Screw(7/32-32XT.5) « « « « « « - IERY o o e v v v e s e 1

31 000338 Nut = © ¢ ¢ ¢ ¢ ¢ o o o o o o o & -}-y ]\ ........... 1

32 006639 Screw(5/32-40%15.1) « « « « « - NPT RY o oo v oo et 1

33 0080614 Cradle Spring (Right) =« « » « - - EErEEANARGE) - - - - 1

34 006651 Adjusting Screw(7/32-32x13.5) - FHEIRY « « « « « « « - - . 1

35 000255 Adjusting Nut » = « = « « « « « BN i N NI 1

36 000334 Nut ¢« ¢ ¢ ¢ ¢ ¢ o ¢ ¢ o o o o o . -j—\\/ ]\ e 4 e s e s e e e e o 1

37 005607 Screw(11/64-40%26) + « + - « - - PSEBTERY e 1

38 4010041[£00803481Cradle Spring(Left) = « « « « « - ELETEENRFE) « - - - 1

39 006638 Adjusting Screw(5/32-40X9.5) » - FHBIRY « « » ¢+ o o o . 1

40 000239 Adjusting Nut « « ¢ « « « « « « & §E/E“l"-]-j-\y ]\ ......... 1

41 0080615 Collar(7.94X12.7X14.3mm) =« = + HT— 1 ¢+ « o o o o o o 1

42 003393 Screw(5/32-40X3.2) « « « « + « - IERY o o oo v e e e e e 1

43 4010003 Ridge Forming Plate Shaft - « - - ZE LA « « « « ¢« « o « 1

44 4010002 Ridge Forming Plate(100° ) =« « «Z8EF MR« « « = o o ¢ o« 1

45 003638 Screw(11/64-40x4) =« « - « - - - IERY o o v e e e e e e 2






LOOPER DRIVING MECHANISM JL—/ B8

Ref.
No.

W0 ~1 O Ul = W o —

u—y

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31

Parts
No.
0080403
0080414
0080215
0080400
0080401
003560
0080402
0080404
004280
0080405

003471
0080406
004399
000354
0080415
004312
004554
0080408
003392
0080407

0080413

4010007

4010040
000600£001123]
006826(001156]
340004

4010039
005558

0060077
001892

4010019

9

Amt .

Description i £ Req.

Looper Driving Crank Pin + « -« - p—RIZS 27y« « « « ]
0il Wick + « « « o o o « o o o . W e v e e e e e e e 1
Oil Retainer(without hole) - - « A (M) « - + « « « « . 1
Looper Driving Crank, Complete Set L— 2S5 7 () « - « -1
Looper Driving Crank + « - - - - WN—RT S e o v o v v 1
SCI‘CW(7/32-32X17.5) ...... IERY ¢ o v v v o e o 2
Looper Driving Crank Bushing « - A—RIVS5v 7T vz - - « 1
Looper Yoke Connecting Bracket - A—2RZSvr2#x . - .« . . 1
Screw(4_83—32><12_7) ...... _Ll:*x‘/“ ........... 1
Looper Yoke Pin+ « = « « « - « TXEREBRE o - e e 1
Screw(3/16—32><4_8) ....... _L':;‘T\C/“ ........ R |
Looper Yoke ¢ ¢ ¢ ¢ o o o o o o o :Xﬁ;’.ﬁgﬁ ......... 1
SCI‘EW(5/32“40X9.5) ....... _ﬂ;z‘\\‘/“ ........... 1
Lock Nut(7/32—40) ........ 1= 3592720y nit 2 N TR P SN 1
Looper Carrier Ball Joint - - « - BRZH « « - « ¢ o « o o .. 1
Screw(l/8—-44x7.9) ....... JJ:Z\\‘\j ........... 3
Screw(7/32-32x15.9) « « « « - . ERY < o v v v e e e 1
Looper Carrier Ball = « « « « « & Jﬁ.;k ............. 1
Screw(5/32—-40)(5.2) ....... _U:*?‘/\\ ........... 1
Looper Carrier - « « + - Cee e e — NE et e - - e e e e 1
LOODCI‘ ............. Jl=—JN ¢ o ¢ s o o o o o o 1
Adjusting Eccentric Pin+ « - - - N—Agiz ey - - -1
Looper Ball Joint Adjusting EccentricA— SgHfizxt&y - - -1
Spring Washer « « = « = « « « « . 7N/ Ry EAVE SRR 1
Screw(11/64-40X12)[11/64-40X 13.3]UER T « « « « « « ¢ o « & 1
Stop Pin = ¢« + « ¢« &« « o o ¢ . . AR TFEYL ¢ o o o o e o 9
Adjusting Eccentric Bushing + « + A —_FEHzF L T v 2 - 1
) Screw(7/32—32><15.8) ...... _Ll:/'l’\/ ........... 1
Collar(12X17.5X6mm) = + + + « - FT— e o e e e e e e e e 1
Screw(1/8-44%X2.9) « « « « « o . R e e o e e e e e 9
Looper Yoke, Complete Set - « « « ZXGEREHEGE) « « « « « - -1
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FEED DRIVING MECHANISM

Ref.
No.

OO OO —1 O Ul W OO BD

—_

11
12
13
14
15
16
17
18
13
20

21
it
23
24
25
26

Parts
Na.
0080520
0080521
0080523
0080524
0080522
003391
0080294
003557
003555
0080001

0080501
0080502
004250
0080504
0080503
0080236
310083 &
0080215
0080506
0080507

280001
0080508
005547
0080510
000552
004471

XY BE 10

Amt .

Description & £ Req.
Feed Regulating Pushbutton, C. Set #FS gn(%H) - + « - « - - . 1
Feed Regulating Pushbutton - « - ¥ gm- « . « « « « . o .. 1
Pushbutton Spring+ - « « « « « . FEOEINR - o v o o o 0 1
Pushbutton Spring Sleeve cVEIRY—T e e e e 1
Pushbutton Shaft - « « « « « « PR GMEg -+« -« o o o o . 1
Screw(5/32—40)(4_8) ....... XY e o v v v v oo 1
Main Shaft Balance Weight -+ - « + RSy 2y Ak« « + « . . 1
Screw(7/32—32)(6_7) ....... ERY ¢ v v v v e o e e 1
Screw(7/32—32)<6.4) ....... IERY e o o o v e o w0 1
Feed Regulator, Complete Set - - RV FHEBEGH) « - - « - - - 1
Feed Regulator ......... %D%ﬁﬁﬁ%ﬁ ......... 1
Feed Regulating Eccentric+ - « - R YAy - + + « - & 1
Stop Screw(3/32-56X%3.6) AR TFRY e e e e e e e 3
Feed Regulating Ball Spring - - - R—A4PINK + « « o« o 1
Feed Regulating Ball - - - - - - TEBER— - o o o o 1
Feed Lever « « « * o o« o« o « « PEYE e o o e e e 1
0il Wick(Woolen Yarn) (2=250mm) - I (EHR) « + « « « « =« « - 2
0il Retainer(without hole) CHEA OTIE) - - e e e - 2
Feed Link « « « * * o o« « « « « & EUYL T e o e e e 1
Feed Link Pin+ = » « « « « « « o) BN A R I 1
Screw(3/16—32>(23.8) ...... ﬂ:*:‘/“ ........... 1
Feed Link Eccentric Pin- « - - - ) INTS/ g = b L 1
Screw(3/16-32x10.3) + « « - .« - IERY ¢ o v 00 e v 1
Feed Dog =+ + « + « « « « « « « . YV O EE. . . . . 1
Washer « ¢ = « ¢ ¢ o o ¢« « « « & T o v o o o o o o o 2
Screw(3/16—32)<9.5) ....... _”:Z\‘:/“ ........... 2



11

CM-351,

355,

356,

387,

358,

367,

370




CM=351, 355 356, 357, 359, 367, 370 EXCLUSIVE PARTS(1) Y JEFAERAZBHA) 11

Ref.
No

O WO OO —~1 O Ul QI D —

—t

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32

Parts
Na
0081601
0081617
0080602
001196
0081608
005347
0081607
0080611
0080616
0081629

000571
000371
0081901
000554
009853
4017017
0080291
4017007
004246
0080357

004395
0080358
004393
0081366
004245
0080355
0081354
004283
0080356
003393

0080354
003312

Amt .
Description L 4 Req.
Ridge Forming Plate Eccentric « - 28 L/ xzx+&y « « « « - . . 1
Ridge Forming Plate Connecting Rod ZEE X my R« « « ¢ v o 1
Ridge Forming Plate Eccentric CoverZ& b/ ¥ 2E. . . . . 1
Screw(l/8—44x6) ........ _Ltz‘\\‘/‘ ........... 2
Stop Pin Cover = « « « « « - . . BIFBE Y oN— - o o v v . 1
Screw(3/16-32x9.4) « « « « « « . ERY o o v e s ool 1
Stop Pin » « « « « ¢« ¢« o o o L. HIFRE Y « « ¢ ¢ o o o o . 1
Ridge Forming Plate Shaft - - - - 228 k2% - - - - « « . . . 1
Ridge Forming Plate Flange ZEFREIY ERA -« ¢ o - 1
Ridge Forming Plate - « - - + - . %‘B_\‘J:/?s*}i .......... 1
Washer ............. 7‘7?\/"(’ .......... 1
NUE © ¢ o o ¢ ¢ o o o e e e wu o R R 1
Cloth Edge Guide =« « - « « « « & ﬁfﬁ ............ 1
Washer ............. 7\\/\‘/.)(, .......... 92
Screw(11/64—40)(6.5) ...... _”:Z‘\\‘/“ ........... 9
Presser Foot Plate, Complete Set = A (JH) - « « « « « « & 1
Presser Foot Plate « « « « « « & TEF;EFE-&- .......... 1
Chalnlng Finger ......... ?qﬂlﬁx-/j‘ﬁ ......... 1
Screw(11/128-56X2.4) « - « - - - IERY o v v v v e e 1
Cloth Retainer Stop -« + + » « « - 116 ) 1
Screw(5/32—40)(4.7) ....... IERY « o 0 0 o v o oo 1
Needle Guard « = « « s o « « « & f{-%b‘ ........... 1
Screw(5/32-40X1.9) « = « « + - . (EET AN . S — 1
Cloth Retainer =« * * « « « « « « Y- . .. . . . . 1
Screw(11/128-56%3.2) « « « « « . IERY ¢ o v o o e v 1
Cloth Retainer Spring « « « - « - | LV B S 1
Cloth Guide « « * * * « « «  « « NSE R 1
Screw(29/256-48X5.7) « « « « « . IERY ¢ v v o v e e e . 1

Cloth Retainer Spring Adjusting Sleeve JANXRIFFEIR Y —7F - -1

Screw(5/32-40%3.2)

Cloth Retainer Adjusting Pin

Screw(1/8-44x3.4)

....... R e o o v v v oo o]
CEF B + v e e e 1
....... J S
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CM-356 (2)




CM-356 EXCLUSIVE PARTS(2) HIETIERBG (2) 12

Ref. Parts Amt .
No. _ No Description i 4 Regq.
1 4017019 Presser Foot Plate, Complete Set ¥ A (JA) - « « + » - - -1
2 0081348 Presser Foot Plate - « « - « « . Tl o o o0 0o 1
3 4017007 Chaining Finger « « « « « « « « . T 00 0o 1
4 004246 Screw(11/128-56%X2.4) « « « « « .« IERY ¢ v o v o o oo o 1
5 0080357 Cloth Retainer Stop =+ = « « « « - JREY « ¢« v v v v v v v v o]
6 004395 Screw(5/32-40X47) =« « « « « « . IERY ¢ v 0o oo oo oL 1
7 0080358 Needle Guard .......... ﬁ-l—ﬁ-b‘ ........... 1
8 004393 Screw(5/32-40X1.9) « « « « « « . IERY « v o e e e e e e 1
9 0081352 Cloth Retainer =« « « « « « « « . LR S 1
10 004245 Screw(11/128-56X3.2) « « « « - . IERT e v v e e e e e e 1
11 0080355 Cloth Retainer Spring -« « - - + - JIONR o v v v e e e e 1
12 0081353 Presser Foot Supplementary Plate =/ Btk - - - - - - - 1
13 004283 Screw(29/256-48 X5.7) « « « « « - IERY ¢ o o v o e e v 2
14 0080356 Cloth Retainer Spring Adjusting Sleeve ANRFFHE RV —7F - -1
15 003393 Screw(5/32-40%x3.2) « « « » « « . IERY o o v e e e e e 1
16 0080354 Cloth Retainer Adjusting Pin « « R=F LY » + ¢ « + « . 1
17 003312 Screw(1/8-44%x3.4) =« « « « « - IERY ¢ o v v o e e e 0 1
18 0081299 Presser Foot, Complete Set « « « () » « « « « « « « « . 1
19 0081303 Presser Foot .......... Tﬁ:r‘ ............ 1
20 006239 Screw(5/32-40X2.4) « « « « « o IERY ¢ o o e oo o v e e 1
21 0081300 Presser Foot Lever =« « « « « « - e e IR 1
22 006051 Screw(7/32-32Xx20.7) =« « « « « - IERY v v e v e e e e 1
23 4011050 Machine Frame Unit =« « « « - « - T—AXy K{HE) « - - - - - 1
24 4011052 Arm Cover « + « « « o ¢ « o « o . T—ATIX—c + o o o o o 1
25 004474 Screw(3/16-32X6.4) - « « « - - - o A 2
26. 0081301 Presser Foot Depress Shaft =« - - ffxdgh « « « « « « « « « & 1
27 0081304 Presser Foot Spring =« « « « « - - e S R 1
28 0080611 Ridge Forming Plate Shaft - - - - ZE L/l « « ¢« « « « « « 1
29 0080616 Ridge Forming Plate Flange - - - ZELAIREIVIERA « + « « o 1
30 0081603 Ridge Forming Plate s « « « « - - BETFH - = o0 o v e e e 1
31 000571 Washer ............. U‘\/?‘/'V .......... 1

32 000371 Nut (9/32-32) (Left-handed Screw) « v M (EXY) « - + « « + - 1



13
CM-357(2)

35



CM-=357 EXCLUSIVE PARTS(2)

Ref.
No.

O W o0 —1 O Ul QD —

—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38

Parts
No.
0081298
0081307
006339
000339
0081305
006033
0081297
0081308
4011067
004475

4011065
4017029
0081398
4017007
004246
0080358
004393
0081372
004321
006435

0080224
4017036
004246
0081524
004283
0081374
003395
0081640
0081644
004284

0081642
0081643
0081641
000329
0080611
0081670
000571
000371

YIETFLEASR ()
Description Ly %
Presser Foot(Left), C. Set - - ¥ (E)GH) - - « - - -
Presser Foot(Left) =« « « « « « . (&) « « v o o .
Screw(5/32-40%9.9) - « « « « . . HERT « v 0 o v v v
NUE = = o0 o o o o v o v o w u . el
Presser Foot Lever - « « « - « . LU N— = o o oo .
Screw(9/32—32)(7.9) ....... J_t;‘r\:‘/“ .........
Presser Foot (Right), C. Set - - - (H)(E) - + - - - -
Presser Foot (Right) - « « « « - - P ()« « « v ¢ o 0.
Arm Cover = *» « ¢ ¢ « ¢ « « « o . T—AH)R— = o« o o .
Screw(3/16—32)(7_9) ....... ERY « « o o v o v .
Machine Frame Unit =« - « - « « « T—AXy RGH) - - - -
Presser Foot Plate, C. Set - « o4 (W) - « - - - -
Presser Foot Plate - - « « « - - WxZhr . o 0oL
Chaining Finger « « = = « « « « . TS e o .
Screw(11/128-56%2.4) « « - « - . IERY « o v o o 0 0
Needle Guard « « « « « « « « « . PAT-
Screw(5/32—40>(1_9) ....... IERY < o v v o v o o
Cloth Retainer =« « « « « o + o & JIUe © ¢ o v o o o o o .
Screw(1/8-44X6.4) « « « « « . . ERY « o0 v oo
Adjusting Screw(5/32-40X8.7) - - FAFH R - + « « + .+ . .
Cloth Retainer Stopper =« - « - - RS Y o oo 00 e 00
Cloth Retainer Adjusting Spring Plate/NFEEi XK« - - « -
Screw(11/128-56X2.4) « « « - « - ERT - v o v v oo
Cloth Guide » +  « » « o « « « & NS
Screw(29/256-48 X5.7) + « « « - . HERY ¢ o o o oo e e
Cloth Retainer Adjusting Pin + - =¥ &L EYL + « « - -
Screw(5/32—40)(6.4) ....... _”:Z\\:‘/\‘ .........
Ridge Forming Plate, C. Set « « «Z2 LA 4RGE) - + - - - -
Ridge Forming Plate « « - « - - - ZETHR « v e
Screw(29/256-48X3.2) « « « « « ERY « o v v oo
Ridge Forming Plate Holding ShaftZE b4 #RExfidg - « - - -
Holding Shaft Spring - - - - - - Ze L RES N R - - -
Holding Shaft Bracket - + - - - - & L RE A - - - -
NUut « © ¢ ¢ o o o o o o ¢ o o o & j—-\y ]\ .........
Ridge Forming Plate Shaft - - « - Z2LAdh. - - « « - « .
Ridge Forming Plate Flange - - + ZBEXIREIVIEA « - - -
Washer =« =« « ¢ « o « ¢« ¢« o « o & TS/ o v o o o o o

Nut (9/32-32) (Left-handed Screw) « F~ M (EEFRY) » « « -

o o

« o1

e o1

- .1
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CM-359 EXCLUSIVE PARTS(2)

Ref.
No.
1

2
3
4
5
6
l
8
9
0

1

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34

Parts
No.
4011078
0081801
005531
004300
0081802
004481
0081925
0081808
003563
000711

0081806
0081809
004476
006433
0081810
004241
0081807
001227
4017021
0081381

4017007
0080358

004393
0081317

006056
0081315
0080320

006051
0081506
0080611

0080616
0081645
000571
000371

Y IETFIERESR (2)
Description 5 £
Cloth Plate = « « « « « « « « .. JaRTlL—hk -« « .
Folder Bracket - « - « « .« . .. ERZhE » - - - - -
Screw(1/8-44x5.6) -« « « - « .« . EXRY o o v e e e e
Screw(M3—-50%6.4) « - « « - . .. 1o 5 A
Folder Stay« « « « « « « « « o FEHFTT « v o 0 v v
Screw(3/16-32x11.5) + « « « - . ERT e o v e e o
Folder(6.35mm) =+ « « « « « « . . EH(6.35mm) » ¢+ <+ - - -
Collar(4.76x9.5X4.8mm) BTG — e e e e e
Screw(9/64-40X2.4) « « « « « « . ERY « v v o 00 oL
Pinme ¢ o o o o o v v v v v ... |V
Folder Spring Support - - - - - - ERARFTZ « ¢ ¢ o o
Folder Adjusting Screw Bracket - EIEFEL - - - « - « -
SCI‘BW(3/16—32X12.7) ...... ERY - - 0 v v o0
Adjusting Screw(5/32-40%11.9) - 3HEHIXRT - « « « « - . .

Adjusting Screw Retaining Spring EHFGHGHE AR - + - .« -
Screw(11/128-56X1.7) » = + - « . IERY « o v o v e v
Folder Sprlng .......... Eiﬁ/\‘;‘{. . 5 8
Screw(1/8-44X3.8) + - « « « « . IERY « oo e e e e
Presser Foot Plate, Complete Set x4 (JH) - - - - + -
Presser Foot Plate « « « « « « . bt i
Chaining Finger « « « « « « « « . it ity ol - BN
Needle Guard =« * * ¢ « « « « « & ﬁ+§b‘ .........
Screw(5/32-40X1.9) « « « « - . . ERY « o v v v oo
Presser Foot =« « « « « « « . . . A R
SCTCW(5/32—40X6.4) ....... _”:;‘r\f/‘ .........

Presser Foot Lever(Left)
Presser Foot Lever (Right) - - -

Screw(7/32-32X20.7) + - + - - . R e o v v v oo
Feed Dog ............ %U ..........
Ridge Forming Plate Shaft - - - -Z&8EXdy. « - - - « - .
Ridge Forming Plate Flange ZEFRBIY A - - - .
Ridge Forming Plate - « - « - - . REFHR o o0 oo e
Washer « = = ¢ o o o o o« o o o & TS/ Fp e o o o o o o

Nut (9/32-32) (Left—-handed Screw) -

o TqEII_ L oN— (ZE) .....
o ]:EFJ:_ L oN— (E) .....

LR |

L |

« o]
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25



CM-360 EXCLUSIVE PARTS YIETFTIERB S 15

Ref. Parts Amt .
No No Description in 44 Regq.
1 4017023 Presser Foot Plate, Complete Set T4 (FH) + + « » + « « 1
2 0080291 Presser Foot Plate « « « « « « & ATEET « o v o o 0 oo 1
3 4017007 Chaining Finger « « « « « « « « & WzZ @ « « ¢« o o o 1
4 004246 Screw(11/128-56X2.4) « « « « « . IERY ¢ o v e v e oo e 1
5 0080357 Cloth Retainer Stop« « « « « « JREY « o 0o v SEEEEEIC 1
6 004395 Screw(5/32-40X4.7) « « « « « « . IERY o v e e v v oo e u 1
7 0080358 Needle Guard - « = « « « « « « & FHZT e o e 1
8 004393 Screw(5/32-40%1.9) « « « « - . . IERY - o v e e e e e 1
9 0081936 Cloth Retainer =+ « « « « « « « . L 1
10 004245 Screw(11/128-56X3.2) « « « - « - IERY o o v e v e v oo 1

11 0080355 Cloth Retainer Spring+ + « - - - L % S R 1

12 0081937 ClotilERE Sare e e FRFET « « v v v e e . 1
13 0081354 Cloth Guide » « = « « « « « « ¢ & JNFERN - -« - o v v o v 1
14 004283 Screw(29/256-48 X5.7) = « « « « IERY ¢ o v v o0 v 0 oo 1

15 0080356 Cloth Retainer Spring Adjusting Sleeve I NRFTFER Y —7F + -+ 1
16 003393 Screw(5/32-40%3.2) « « « « « « . ERY - oo e v e e e e 1
17 0080354 Cloth Retainer Adjusting Pin +« « JRZF B « « ¢ ¢ o « 1
18 003312 Screw(1/8-44X3.4) =+ « « « « « . IERY ¢ o v o oo v 00 1

19 4017024 Presser Foot(Left), Complete Set ¥ (&) (KE) « « + « « - « - 1

20 4017001 Presser Foot(Left) =« « « « « « « WL () -« o 00 v v v e 1

21 006339 Screw(5/32-40Xx9.9) « « « + . . IERY ¢ 0 v e v o000 1

99 000339 Nt © o ¢ o o o o o o o 0 e 0 .. Fo ke e e e . 1

23 0081969 Presser Foot Lever(Left) =« « « <L NX— (&) « « - - - . . 1

24 006033 Screw(7/32-32X7.9) =« « « « « - CAERY e e e e e e e e e 1

25 0080611 Ridge Forming Plate Shaft « « « «ZE LA « « + « « « « « & 1

26 0080616 Ridge Forming Plate Flange -+ - - ZELZ MREVIEA -« - - -« - - 1
27 0081982 Ridge Forming Plate s - « « « - - ZBEFH - o oo e 1

28 000571 Washer ............. U\\/\:/)(; .......... 1

29 000371 Nut ............... ‘ﬂ"\y ]\ ov .......... 1



16

CM-364




CM-364 EXCLUSIVE PARTS

Ref.
Na

W OO0 —3 O Ul W QI D

[om—y

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
39
36
37
38
39
40

Parts
No.
4011058
4011062
004406
4012082
0080432
004353
0081890
007619
0081889
000535

004358
0081752
0080442
0080425

005028
0081877
0081758

008145
0080426

005510

0080427
0080430
0080431
0080428

003638
0080454

001175

005512
0080424
0080421

0080444
004317
000688

0080423

0080422
000366

0080435

0080439

0080438
004481

Y I7ETILERSS 16

Amt .

Description i 4 Req.

Machine Frame Unit « « « « « - - T—AXy R - - - - - -1
Machanism Cover - « « « - « « . . BB N— - o o oo 1
Screw(11/64—-40x8) ....... IERY ¢ v v o v oo oL 9
Differential Graduation - « « « - ZEERIEHEE - « « « + « « « . . 1
Driving Connection Guide - - - - ARG = o ve e oo e 1
Screw(9/64—40x7) ........ TERY e o o v v o v o 0. 1
Driving Connection Bracket Guide Support A RE)RME - -1
Screw(9/64 40)(6 3) ....... _”:;r\ ........... 2
Driving Connection Bracket Guide HA K (&)« « « « « « « « . 1
............ ,. 17»/\‘/_:() e e o e e o e o o . 2
Screw(9/64—40)(5_6) ....... _IJ:Z‘\:‘/“ ........... 2
Feed Link Eccentric Pin+ « - - - b AN/ i o LV N |
Differential Feed Regulator, C. SetZBhEY FHEGHE) « - - - 1
Differential Feed Regulator « - - ZEBERZ VTR - -« « . . 1
Screw(3/16—32X9.5) ....... _[J:Z‘\\‘j ........... 1
Differential Feed Regulator Slider ZEREU XS AF + « -« « 1
Differential Feed Regulator Slider Cap RS A X% - « « + . . 1
Screw(1/8—40><5.6) ....... JJ:Z\‘/ ........... 9
Differential Feed Dog Driving LeverZ&E)E U L N— . « « « « 1

Screw(11/64-40X4) =« « « « « « & IERY « o v o v o v v . 3

Differential Feed Dog Driving Connectlon EZFhxEVyry - - o1
Driving Connection Bracket +« « - EEIREV UL VEFIE - - - -1

Main Feed Dog .......... %) ............ 1
Differential Feed Dog Holder - - ZEpEVEfIH - - - - - BN |
Screw(11/64-40%x4) « « « « « - - EXRT e v o v o v e e e 5
Differential Feed Dog - - » -« - - EEEY o 0 e e e e e 1
Screw(9/64—40)(8) ........ _LI:Z‘\\‘/“ ........... 1
Screw(11/64—40)<3) ..... . . JJ:Z‘\:‘) ........... 1
Differential Control Inner Lever FHEIF L N— .« « « o o o - . 1
Differential Control Lever - - - FHEHIL /N— =+ - « - « o« o 1
Differential Graduation Pointer - ZBHH BRI + - - « « + - 1
Screw(1/8—44x48) ....... JJ:;‘F\‘/“ ........... 1
Stop Pin « ¢« ¢ ¢« ¢ ¢« ¢« o o o o A RUNE Y o ¢ o 0 o o o 92

Differential Feed Control Lever Stop FHEIL N—A KR v,X- - 9
Differential Feed Control Lever ShaftZH@iL N—Euffdg - « - - 1

............... N |
Control Lever Fixing Piece - : « fASiVAA—FEET vy 7 - - -1
Fixing Screw Sleeve » « « « « « EﬂiEJ?v/;ll}—-:f '''''' 1
Fixing Screw .......... }:F_Z\ .......... 1

Screw(3/16-32X11.5) « - « - - - IERY o o e v e e e e e e 2
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CM-367 EXCLUSIVE PARTS(2)

Ref.
Na

O WO 0O =3 OO U OO B =

[—y

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42
43

Parts
No.
0081298
0081307
006339
000339
0081305
006033
0081297
0081308
4011067
004475

4011065
4017025
0081398
4017007
004246
0080358
004393
0081523
004321
006435

4017036
0080224
0081534
0081524

004283
0081374

003395
0081533

004561
0081530

004404
0081528
0081535
0081529

006032
0081526
0081615
0081532
0081616

003393

003470
0081531
004472

SITETFNERBG ()
Description i pA
Presser Foot(Left), Complete Set = (Z)(FH) + - + - - -
Presser Foot(Left) =« « « « « « ()« o0 e e
Screw(5/32-40X9.9) « « « + .« . . R« v v v v e e
Nut « ¢ = o ¢ ¢« o ¢« ¢ o ¢ ¢ o« . . j—\\/ }\ .........
Ptesser Foot Lever =« « « « « « . L N— o o oo
SCTEW(9/32"32X7.9) ....... _u:;‘r\\‘/“ .........
Presser Foot(Right), Complete Setff=(F) () - - « - - -
Presser Foot (Right) « « - « « « . W () « « « « « « o &
Cylinder Cover = « « « « « + « . BERTH S — o v v o = &
Screw(g/lﬁ—gzx']‘g) ...... ‘. JJ:Z‘\\‘/“ .........
Machine Frame Unit + « « - - - . T—bhXy F(H) - - - -
Presser Foot Plate, Complete Set x4 (FH) - - - « - -
Presser Foot Plate « « « « « « . WXl o « ¢ o o o .
Chaining F]‘_nger ......... #ﬁ;ﬁ%#ﬁ .......
Screw(11/128-56X2.4) « « « « « . IERY ¢ o v e v 0 oo
Needle Guid « « « « « « « « « + & GHZ A e o e e e
Screw(5/32-40X1.9) » » « « « . ERY + v v v v e e
Cloth Retainer « + « = « « « « « e o v o e e e e e
Screw(1/8-44X6.4) + « « « + .« . ERT e v v v e e e
Adjusting Screw(5/32-40X%8.7) « «FHEHRY + « « « « « .+ .
Cloth Retainer Adjusting Spring Plate/NFAGH SR « « « « -
Cloth Retainer Stop - « » « » - « J I
Cloth Retainer Spring+« + « - - - J11Va - S
Cloth Guide « = « « » « « « « « 4 N E
Screw(29/256-48X5.7) = « « « « =« IERY o o v oo e e
Cloth Retainer Adjusting Pin - « JR=F L EYL ¢+ « « « &
Screw(5/32-40X6.4) « « + « « « - ERTe - . -
Ridge Forming Plate - - « « + - - LT e e
Screw(9/64-40X3) + « + + « . . ERY o v v e e e
Ridge Froming Plate Stop + « « « ZEFHA P v S - - .«
Screw(3/39-56X5.1) + + » « « + - ERT + o o e e e e
Ridge Forming Plate Holding ShaftZ& b/ iRBuftes - - - - -
Holding Shaft Spring =+ « - « - - N Ui E RN VA SUEEIE
Holding Shaft Bracket - « - « -+ - LSRRt - - - .
Screw(5/32-40%3.2) « = =+ + - O
Ridge Forming Plate Shaft« - - - 28LAdh. « « « - « « .
Ridge Forming Plate Link Pin -« - B EFKRY V27V - - -
Ridge Forming Plate Link =+ « - «Z&ELX RV V7 - « -« - -
Collar(6.38X12.7X5.6) « » + - - s By A R
Screw(5/32-40X3.2) « « « « « « . IERY = v v e e e e e
Screw(3/16-32X3.92) + « « + + + - JERY o o o e e e
Link Pin Holder « « = « « « « « . VI eUBRAtE . - -

Screw(3/16-32x17.9) - - - - - - IERY oo o e e e

. o

« o1

- o]

o o1
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CM-=370 EXCLUSIVE PARTS(2)

Ref.
No.

O W OO~ O Ut W= DD =

—

12
13
14
15
16
17
18
19
20

21

Parts
No.
4011068
0081312
004481
0081500
005033
0081502
0081410
0081411
0081412
004393

0081336
006056
0081315
0080320
006051
0081112
004472
000554
0081111
004476

0081976

YIETLNERRR Q) 18

Amt .

Description T 4 Req.
Machine Frame Unit - - - « « « - T—L_y REH) » « « « « . 1
Presser Foot Lever Holder« - « - lmL N"—Fx . « . . . . . 1
SCTCW(3/16—32X11,5) ...... _U_‘.Z\“‘/ ........... 9
Feed Lever ........... %U-é!—\ ........... 1
Stop Screw(1/8-44X7.2) « + « - . ARNYIRRT o o v o 0w 1
Feed Dog © e e e e e b e s s e %U ............ 1
Presser Foot Plate, Complete Set A (FH) « « - « « « + 1
Presser Foot Plate « - - « - - - e T T 1
Needle Guard .......... ﬁ.{.%b‘ ........... 1
SCTCW(5/32"40X1.9) ....... IERY e o v v o o o o w L 1
PreSSer Foot .......... ?@I ............ 1
Screw(5/32-—40><6_4) ....... _”:;‘r\\‘/“ ........... 1
Presser Foot Lever(Left) « « « UL N—(F) + « » « + « . 1
Presser Foot Lever (Right) «+ - - L N—(FF) - + - - - « . 1
Screw(7/32—32)(20_7) ...... _u:*:‘/“ ........... A
Cloth Cutting Mechanism Basement Cover X RIEBEHN— - + .« 1
SCfCW(3/16"32X17.9) ...... -U:;i":) ........... 1
Washer ............. ny‘/«; .......... 2
Lower Knife Driving Connecting Rod Cover TARm vy R N— .1
Screw(3/16—32)(12.7) ...... _Ll:;‘r\\‘/“ ........... 1
Folder(7.94mm) =+ « « « « « « .« - ER(T.94mm) « » ¢ o o oo . o 1
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CM-370 EXCLUSIVE PARTS(3) YIETILERBSE () 19

Ref.

&

> O DO

ok —d et
[l Sl e B e IV e M e o IR =r S

—_
[
D bt DD

»......
T
oD =

13-1
13-2
14-1
14-2
15
16
17
18
19
20
21
22
23
24
25
26
27-1
27-2
28
29-1
29-2
30
31
32
33
34
35
36
37
38

39
40
41
42
43
44

Parts
Na
0081610
0081613
006032
0081615
0081614
0081616
003393
003472
0081702
0081703
0081731
0081726
0081735
0081727
0081736
0081704
0081732
0081705
0081733
004389
4011070
004472
0081724
004394
0081722
0081719
004321
0081721
0081720
0081725
006637
0081728
0081737
005431
0081723
0081734
005531
0081718
0081717
006052
000356
000355
000579
0080609
0081710
004391
0081714
0081709
000553
0081711
005552

Description i 4
Ridge Forming Plate Shaft - - - -Z& b2 - « « - . . . . -1
Ridge Forming Plate - « - - « « « ZE IR e o o v e e e e .
Screw(5/39-40X3.2) + « « « « .+ . RS e o v o e e e
Ridge Forming Plate Plunger Link Pin ZBEAIRY L Z Y - - -
Ridge Forming Plate Plunger Link ZE L7 4KV & « « « « o o
Collar(6.38X12.7X5.6mm) » = « + HT— 1 » ¢ « o v+ v v o . 1
Screw(5/39-40X3.2) « + + « « - . R e v v v e e
Screw(3/16-32X6.4) « « « « « - . BERT o v o e e e e e
Upper Knife - » « « « « « « « o . S S
Upper Knife Spacing Plate(7.94mm) B2 RGEHRAFK « = « « « + -
” ” (9.52mm) (Extra) b X MY A K (L) -
0i1 Pad(7.94mm) + « « « « = « « . FANIRS oo e v v v v
7 (9.52mm) (Extra) =~ - « - - " (FrEs) - - - -
0il Pad Support(7.9%4mm) + - « - - ANy RExfg - -« - - -
” ” (9.52mm) (Extra) - ” (FFHEE &
Chip Guard(Left)(7.94mm) + « « - BIERRAZ () « « « « « « « .
” 7 (9.52mm) (Extra) - ” n (REER) - - -
Chip Guard(Right) (7.94mm) « « « - BIERRAZ () + + « « « « « .
” 7 (9.52mm) (Extra) ” o (FFES) - - - -
Screw(5/32-40%15.5) = « - « « . IERY v v o e v v o0 el
Cloth Cutting Mechanism Basement X RIEELH -« « « « « « « « .
Screw(3/16-32x17.9) =« « « « « . IERY « o v v oo o oo
Lower Knife(Left) » « « « « « - FRAR(E) » + v v v o o o
SCI‘€W(5/32—40X4.7) ....... _U:Z‘\\:/‘\ ...........
Lower Knife Tension Spring Latch FARANREA# - - « « « .« .
Lower Knife Holder(Left) -« « - « FAXEUfHR(E) + « « - - -
Screw(1/8—44><6.4) ....... ll:/T\‘/ ........ P o o o
Lower Knife Tension Spring « « « FRAZ NR .« « « « « o o . . 1
Lower Knife Holder (Right) « « « « FAREBIHE(CE) - -+ - - -
Lower Knlfe (Right) ....... —F)(X(E) .........
Adjusting Screw(5/32-40X9.5) « « bRk« + « o« o 0 oL
0il Pad Presser(7.9%4mm) + - - - - A ANy R - - - -
” 7 (9.5%mm) (Extra) - " FrEd) - 1
ScreW(1/8—44X4-4) ....... JJ:Z\\\\) ...........
Lower Knife Spacing Plate(7.94mm) T A RIEHR AR « « « « « - -
” ” (9.52mm) (Extra) T A RMEHR A ¥ (BER) - 1
Screw(1/8-44><5.6) ....... il:PT\/ ...........
Lower Knife Holder Pin - - + - - TARESftHREY - 0 0 - -
Lower Knife Driving Arm=+ - - - - TAXIRYBE -« - - - - -
Screw(7/32-32><12) ....... JJ:$1‘/ ...........
Nut (Left-handed, Screw) - « - - - Ty RERY) oo
Nut ............... ﬂ“‘/ ]\ ...........
Flber Packlng .......... /\0\\/#‘/ ..........
Ball Stud + = ¢ ¢ ¢ ¢ « ¢ ¢ o « & ‘F;{ Zn -y ]\Bk .......
Lower Knife Connecting Rod(Front) FXRZRwy @) - +» + - - -
Screw(5/32-40X11.2) =« « « « « -« ERY o v e e e e e e e
Lower Knife Rod Connection + + + FARwy FEZEH: - - - -
Lower Knife Connecting Rod(Rear) FARXuy K(#) + « - - - -
waSher ............. ]7‘\/‘\/"(’ ..........
Lower Knife Driving Link =+ « « « FARY T « o ¢ ¢ o o«

SCI‘8W(3/16"32X8.3) ....... U:Z“V ...........
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CM=374 EXCLUSIVE PARTS(1)

Ref.
No

O W OO0 ~I O UV i GO BD

C—

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36

Parts
No.
4011062
004406
4012082
0080432
004353
0081890
007619
0081889
000535
004358

0081752
0080442
0080425

005028
0081877
0081758

008145
0080426

005510
0080427

0080430
004481
0080431
0080428
003638
0080454
001175
005512
0080424
4011034

001123L000530]
005550

0080444
004317

4011035

4011030

YIETIVERBS 1) 20

Amt .

Description i 4 Req.

Mechanism Cover « = « « « « « - . BEEHIN— - o oo 1
Screw(11/64—40)(8) ....... JJ:*‘? ........... 9
Differential Graduation+ - - - - EHERE . - - - 0oL 1
Driving Connection Guide - - - - HARCE) = o 0e e e e e 1
Screw(9/64—40)(7) ........ JERY ¢ 0 o o 0 o v oo . 1
Driving Connection Bracket Guide Support iJ/fl\(ZE)HYfTJ“' -1
Screw(9/64—40x6_3) ....... th\ ........... 2
Driving Connection Bracket Guide A K@) « « « « « « « « . 1
Washer « « + ¢ ¢ o o o ¢ o o o & T o o o o o o e e e 2
SCFGW(9/64—40X5.6) ....... JJ:Z“V ........... A
Feed Link Eccentric Pin-+ - - - - SV INZ/ A A b N R |
Differential Feed Regulator, C. SetZ®L VU FHES2GE) - - « -1
Differential Feed Regulator - - - ZEBWE VM. - - « « - - 1
Screw(3/16—32><9_5) ....... _IJ:Z‘\\:/“ ........... 1
Differential Feed Regulator Slider ZEEIEIY XS A X - - « « .« 1
Differential Feed Regulator Slider Cap RS A FZE. « « . . . 1
Screw(1/8-40X5.6) « « « « + + - RS e v v v e e e 9
Differential Feed Dog Driving LeverZ&EE Y L R— . « o « . . 1
Screw(11/64—-40X4) « « + = + « « ERT o oo v e e e e 3
Differential Feed Dog Driving Connection ZEIEV UL Y - - -+ 1
Driving Connection Bracket - - - ZEREVY UL 7EfTE - - - -1
Screw(3/16-32X11.5) = « « « « - IERY v v oo e e e e e 2
Main Feed Dog« « « + + « = « « - i DRI, PR — 1
Differential Feed Dog Holder - - ZEBHEUVRFMEH - - - - + - - 1
Screw(11/64-40%X4) =« « « « « « . IR o v v v e e oo 1
Differential Feed Dog -« + « « + - ZENIEY « - o e e e e 1
Screw(9/64-40X8) + + + + o o o . EY N DR 1
Screwed Pin(11/64-40X3) - « « - BV RY « « =+« o o oo 1
Differential Feed Control Inner LeverfASiH L N— =+ « « « . . 1
Differential Feed Lever - - - - - § FRABIL N— o o o o e e e 1
Washer ............. U‘YT‘/"‘( .......... 1
Screw(11/64-40X13.5) » + « + « - IERY + v e v e e e 1
Differential Graduation Pointer - ZBWEH B RK - - - - - - - 1
Screw(1/8-44X4.8) = - « -« .+ - IERY « o0 v oo e e e 1
Control Lever Fixing Shaft - - - SHEIV N—HEuftdg- - - - - - 1
Machine Frame Unit =+ « « « « « - T—Ah_Xy FGE) - - - ¢ ¢ - 1
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CM-374 EXCLUSIVE PARTS(2) Y JEFIERES () 21
Ref. Parts Amt .
_No._ No. Description i 4 Req.
1 0032719 Collar(10X 16X 6mm) = « = « « « - T — o o o o e e e e e 1
2 001459 Screw(9/64-40X3) « « « « « « .« . IERY o o v oo oo oo 1
3 4011036 Fixing Shaft Holder+  + « - « - BB+ » v e v e e 1
4 005500 Screw(1/4-28X15) « « « « « « « IERY o o v o v e 00w 2
5 4011160 Treadle Lever » « ¢ « « « ¢ « « & EEEILN—. oo o0 1
6 003670 Screw(7/32-32X6.3) « « « « « « . IERY o v v e v v oo oL 2
7 4011161 Flexible Wire Clamp+ « = = « + -« TJAYEHTZ . -« « « v o o 1
8 005345 Screw(11/64~40X8.3) « « « « « . IERY o v oo e e e e 2
9 4011042 Differential Lever(Right) « « « - ZBEILV—(F) - + « + + « . 1
10 004476 Screw(3/16-32X12.7) =« « « « « & IERY ¢ v v v v o o oo 1
11 4011041 Differential Feed Graduation -« - EUBRE#K - « « + « « « « - 1
12 009931 Screw(11/64-40X26) « « « « « « - IERY o v o v v e e e e 2
13 4011044 Spacer(Lower) = « « « « « « « o . ANR—=H(F) + ¢ ¢ o o o o 1
14 4011043 Spacer(Upper) = « « « « « « « « . AR—H(E) « ¢« ¢ ¢ o o o 1
15 0020350 Differential Lever Stop+ « « - - EZFLN—X hysRe o .. 2
16 000669 Washer = « ¢ © © o o « « « « o . A 9
17 110017 Screw(M5-0.8X8) = « « ¢« ¢ o IERY o o o o v v e 0 oo 2
18 190001 Screw(M6—1X11.5,M4.5-0.5X4) « « IERY « « « « v o v o o . 1
19 100000 Adjusting Nut « » « + « « « « « « i A 1
20 000561 Conical Spring Washer - - « - - - MMARRT YT % e oo o 0o s 1
91 000520 Washer « o = « ¢ » « o o o« « « & TS dp e o v e e e e e e 1
22 4011072 Adjusting Screw =« « < « « « « < TIUXRH < o o o o o o o 1
23 2100264 Adjusting Block s =« « ¢ ¢ « « « = T AHE e o o o e o o 1
24 2100259 Adjusting Block Spring =« « - - - TIOFAFNR o o o o o i
25 0034293 Retaining Ring =« « « « « « « « . AR YT o o0 oo v 1
26 290003 Screw(11/64-40%X19) « « « « « - -« NAETRY 0 o0 oo 1
27 4011040 Treadle Lever Spring =« « « « « -« BRI LNR— K« v v o . 1
28 0027085 Flexible Wire = « « ¢ « « ¢« « « & DAY = o 0 oo oo o0 o 1
29 006075 Screw(11/64-40X6) =« « « « « « - IERY o o v v e e e e e e 1
30 0034979 Flexible Wire Clamp Bushing « « « UA VAT v =2« ¢+ o« 1
31 000334 Nt « = « o o ¢ o o o o o o o o . el 1
32 0027089 Wire Pulling Lever =« « « « « « -« DAYFFLN—- « ¢ ¢« 1
33 0027081 Wire Pulling Lever Block + « « - UA¥F[FLN—=Tuyr . 1
34 003646 Screw(1/4-28X6.35) « « « « « « -« IERY o o oo v e e e e 1
35 009948 Screw(M8-1.25X30) =« =« « « « « - IERT o o 0 v e e e e e 1
36 0037911 Treadle Pedal « « « « « « « « « NREJp e o e e e e e e e 1
37 000016 NUb = ¢ ¢ o ¢ o o o o o o o o Fg R e e e e 1
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“T" & “AT" DEVICE T RUAT'EE 22

Ref. Parts Amt .
No. _ Na Description Bl 4 Req.
1 4019906[00818201“T” Device, Complete Set = « - - “T"3EFE(EH) -« « » « + - - -1
2 0081844 “T" Device, Besement - - + - - - AALEERR - - - - - - 1
3 004481[004471] Screw(3/16-32X11.5)[3/16=32X9.5] IERP » = = v v « « o o . 9
4 000554 Washer + ¢ ¢« ¢ ¢ ¢ ¢ ¢ ¢ o & o . Tod o o o o v o o v o 2
5 0081842 Knife Holder Guide Support =« « « X REEBLH - « « « « « « o . 1
6 004353 Screw(9/64-40X7) « « « « « o . . IERY o o v e e e o oL 2
7 0081845 Knife Driving Lever + « « =« « « - REIYT L R— e o oo 1
8 006050 Screw(6/16-32X4) « « = « « « . . IERY « o v v o e e oo 1
9 0081835 Knife Driving Lever Spring - - - REIY L R— % . - « o . . 1
10 0081836 Knife Driving Lever Spring Stop « 5R81Y LoN— "Xz . « + . ]
11 0081828 Knife Driving Lever Spring Stop PinX h o/ S ¢ ¢ ¢ o v o 1
12 0081840 Knife Driving Lever Supplementary Piece Spring R \% - - 1
13 001225 Screw(1/8-44X2.8) « « « « « o . IERY e o v v v e o oo 1
14 0081834 Knife Driving Lever Supplementary Piecewm[Ehf « « « « « « « 1
15 005518 Screw(3/32-56X4.5) « « « « « o . IERY « o v v e v 0o 1
16 0081839 Knife Holder Return Spring -« « - #BHEEASR - « « v ¢« ¢+ .. 1
17 007006 Screw(9/64-40X4) « « « « « « . . IERY « v v e o v oo 3
18 0081822 Knife Holder Guide =+ « « « « « -« AABEH AR« « ¢« o o o 1
19 005000 Screw(9/64-40X5.7) = « « « « « IERY o o v v e v e oo e 2
20 0081826 Knife Holder Supplemtary Piece - #BUEE - - - - « « « « « o . 1
21 000924 Rubber Cushion =« = « « « ¢« ¢ « Toy/ay s« o oo o 00 e 1
22 0081827 Knife Spring Latch =« « « « - « A% ;- ¥ A I SRR 2
23 0085940 Knife Spring =« « « ¢ ¢ « « « « RAANR ¢ ¢ o o 0 0 v o v 1
24 0081823 Cutting Knife Holder =« « « « - - ARAFE =« ¢ ¢« o o o 0 oo 1
25 0081832 Cutting Knife « « « « « « « « « & AR e oo oo v oo 0o 1
26 003637 Screw(1/8-44x2.5) (for “T” Device) LRI « « « « « o o o o . 1
26 003637 Screw(1/8-44%2.5)(for “AT” Device) IR » = « o « o « o o & 2
27 0081843 Cutting Mechanism Cover « « « - - ARBEEHN—« « - o o .. 1
28 0081847 Synchronizer Positioning Shaft «- R aF U Eftdh. - - -1
29 004554 Screw(7/32-32%15.9) =« « « « - - IERY ¢ v oo e e e e e e 1
30 0081846 Synchronizer Positioning Pin « + Ry aFEL « « « « « o & 1
31 004317 Screw(1/8-44Xx4.8) « « « « « « . IERY « o v o v oo o 00 09
32 00818438 Synchronizer Cushion =+ « « « « -« rRovafFerrrsyvay - -1
33 4019905[0082000]“AT” Device, Complete Set s « - - “AT"HEEGH) - - - « « « « - 1
34 « » s . . . L . Lttt e e e e ettt e e e eee ... ...
L T e A
36 » v - oo o+ oo o WL . . . L L.
37 0011990 Solenoid =« + « « ¢ « = ¢« ¢« o o REYYIVIAR o o v o 1
38 000002 Spring Washer « « « « = « « « « & SN/ By B AV E SEEENEIEEE 2
39 000012 NUL + c @ o o o o o o o o o e e el 9
40 0082002 Solenoid Support =« « < ¢ ¢ + « ¢ JUV/)ARB -« o oo oo 1

% Ref. No. 41 to 66 ++«-- See the follwing Page.
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‘T" & “AT" DEVICE

Ref.
No.
41
42
43
44
45
46
47
43
49
50

ol
o2
53
4
55
56
57
58
59
60

61
62
63
64
65
66

Parts
Na.
005506
0022215
000334
004441
0082003
001227
0082004
005650
004404
0082005

000532

005037
0082012
0082022
0035722
0082020
0082021
0011728
0063609

110087

100045
000538
0011795
00636124
004353 @
004406 @

% Ref. No. 1 to 40

Description
Screw(11/64-40%38)

Thread Pipe ..........

Lock Nut

Adjusting Screw(11/64-40X16) -

Solenoid Shaft
Screw(1/8-44x3.8)
Cutting Knife Lever Holder

Screw(M5-0.8X14) « « -« « « . .

Stop Screw(3/32-56x%5.1)

Cutting Knife Lever » - - « - - ‘

Washer

Screw(9/64-40X8) « « « « « . .
Cutting Knife s « « « « « « « .
Detector Switch, Complete Set - -

Cord Bushing
Switch Support
Spacer

Detector Switch e « « « « « « .

Switch Cover

Screw(M2.3-0.4X16) « « « « « .

Washer
Wrapping Band (2.3 X 92mm)
Cord Clamp (4N-¢6.83)

Screw(9/64-40X7) « « « « « + .

Screw(11/64-40X%8)

*+++ See the preceding page.

T RUAT'EE 22
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Amt .
L I Req.
ERY e v o v v oo o .. )
REINAT ¢« o o o e e 1
o s ytﬁ‘f‘y F ........ 1
CHHERRY e e e e e e e e . 1
VAPPEY B 1
ERY e v v o v o 0 oo L 1
AR N—EB o e . 1
XY e v v o v v oo 1
ARYINRT ¢ o o o v 0o 1
RAZUIN— e o e e e e e . 1
7“/?\/"\" .......... 92
R e v v v e e e e 9
AR e o o v e v e e e e e 1
BEAAL v F(GE) » » + » - - 1
= N A 1
AL FRFHR - - o o v - - 1
AR—H e o e e e e e . 1
BHAAYF o o o v o o o 1
AL FHIN— o o e e e e . 1
R e v v v v e e e vy
#‘y k ........... 2
U\‘/\:/J(/ .......... 2
WAV R v o e o o e 1
A= RISy S e e e e 9
[ F 1
JERY « o o o 0 o e oo o 1
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“AL5" DEVICE

Ref.
No.

O WO OO —1 OO U b GO D

[u—y

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32

Parts
Na
0011493
3001094
006920
0011733
005520
000588
000555
000009
000306
0095394

0095395
0095396
0033024
0032734

001196
0095397

000554
0011697

009945
0011698

0011684
000451
006047
0010565
0010564
100038
300033
300031
0092232
006910£006920]

000667 &
000011 @

ALS"®E 23

Amt .

Description o £ Req.
“AL4” Device, Complete Set -CALATEEE () - - - o e - 1
Presser Foot Lowering Solenoid Support YV /A K&+ « « « - 1
Wood Screw(¢5.8X32) « « « « « = 4
Solenoid Unit « « « « « « o « « VI ARGH) e e e 1
Screw(1/4-28X16) « « « « « « « . IERY o o o v v o 0 o v o 4
Anti-shock Rubber - « « « « « - . VU PAS 7 = 9
Washer =« « « ¢ ¢ ¢ « ¢« « « o« « & L Y 1.
Nut (M5—0.8) ........... F R e e e e e e e e e 4
Nut (1/4=40) « = « « « « o o o o . e 1
Presser Foot Lowering Connecting Rod ¥ FA5EsEME . - - - - 1
Presser Foot Lowering Connecting Link##=F4~ Vo2 - . - « . 9
Presser Foot Lowering Connecting Link PinfH=TFA VL 7Ky -9
Retaining Ring =+ « « « « « « « . S NSy ) I/ A S 4
Presser Foot Lowering Lever Pin -« = F4# L A—Fy - « « . . 1
Screw(]_/g 44)(6) ........ _L]:;‘Fc/‘ ........... 1
Presser Foot Lowering Lever - « - #Hl=FA L X—. « « . . . . 1
Washer =« = ¢ ¢ ¢ ¢« ¢ ¢« o ¢« ¢ o« & T/ d o o o o o o o o o 2
Rod End(Lower) = + « = « « « « - By RZYR(F) -« « « -« 1
Connecting Rod - = ¢« « ¢« « « « & E;ﬁgﬁ ........... 1
Rod End(Upper) =« « = « = - « - - gy Rz R(E) - - o e e 1
Rod End Connecting Plate vy Ry FEfHR < -« - - 1
Nut « ¢ ¢ ¢ o ¢ o o o o o o o o & b A T P S P P 1
Screw(3/16—32><10.7) ...... ERY « o v e o o oo oo 1
Knee Switch, Complete Set - - - XA vF@GE) « « - - - + - 1
Knee Switch e * ¢ ¢ o ¢ o ¢ « « & %;{,{ Sy I R SR R 1
Wing Nut = = « = o o « « « « « . F g F R oo e e e 9
Spring Washer - « - « « « « « « - ATN T Tov% - - - 2
Washer =« « « ¢ ¢ « ¢ ¢ o ¢ o «o & T/ o o o 0 o 0 o o o 4
Knee Switch Support - « « « « - - AL v FBRASHR - - - - - - 1
Wood Screw(¢6.8X26)[5.8X32] KRY « « ¢« « ¢« ¢ o v ¢ . 9
Spring Washer « « « « « « « « « & ATYUTToT % - o o o 1
Nut (MB=1) « = = « = « « « « « « . A R 1
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“TS2" DEVICE (1) “TS2TEEE (1) 24
Ref. Parts Amt .
No  Na Description B 4 Req.
1 0011688 “TS2” Device, Complete Set - - YTSEEEME) - - - - - - .1
2 0011684 Rod End Connecting Plate c oy RTVREBHE - - - - - 1
3 006047 Screw(3/16-32X10.7) + = + - - - ERD o o v e e e 1
4 000451 NOt © = ¢ o o o o o o o e e e S e S 1
5 0011698 Rod End(Upper) =« + « = « « « « 2y P R(E) o« - o 1
6 000554 Washer ............. 17\\/3/,\7 .......... 2
7 000009 Nut (M5-0.8) = = + « = « o o « « . e 4
8 009945 Connecting Rod + = « + = « « « & T -3 - 1
9 0011697 Rod End(Lower) =« « « « « « « « . gy RZVR(F) -« ¢« o - & 1
10 0011687 Ridge Forming Solenoid, C. Set -ZEEF YV /ARG « - - -1
11 0011692 Solenoid Lever =« « « « « « « « . JVUV/)ARVUINR—= o o o o 1
12 006050 Screw(3/16-32X4) « « « « « « . . IERY o o v e o v e 2
13 000347 M. = - + o o « « o o o o o o & Y 9
14 0011693 Solenoid Link+ « ¢ « « ¢ « ¢ « & JVIARYUT o oo o o 1
15 0035301 Solenoid Connecting Pin+ + « « - EEEE « ¢« 0 0 000 1
16 0033024 Retaining Ring =« « « « ¢« « « « ARy TY T e e oo 1
17 0011691 Solenoid Support =« « + = « « o - JV/)ARESHR o000 - 1
13BIFP: « + - « =+ o s s s bt e e et et e ettt et eree.. e ..
T .
20 0011701 Solenoid =« « « « « « ¢ ¢ ¢ o o JU AR o o v oo v o 1
21 0011699 Solenoid Sleeve « + « « « « « « JVIARRY—=T « « « « 4
99 000538 Washer = « © « + « « « o « « « . TS d e o o v oo e e 4
23 009959 Screw(M4—0.7X20) = « = « « « « IERY o o v oo v o e e 4
24 0011512 Cord Bushing =« « « + « « « « « =Ll N A R S R 1
25 0011694 Solenoid Cover = « « « « « « « & JV/)ARHN— = « « o oo 1
26 006920 Wood Screw(¢5.8%x32) - « - - - - RERY o o v oo oo v o 4
27 0010565 Knee Switch, Complete Set « « « R A v F (k) + « - « - - - 1
28 0010564 Knee Switch = =« « « ¢« « « « ¢ « & ERA DT o« 0 0 0 o 0o 1
29 300033 Spring Washer » « = « « ¢« « « « SIS/ A AV SR 2
30 100038 Wing Nut (M4-0.7) =« « « « « « « FagFy R 2
31 0092232 Knee Switch Support s « « « « « - BAA Yy FBAHHR - » » » - - 1
39 300031 Washer = + o = « « o « o o o« « & A 4
33 006910[006920] Wood Screw(¢6.8X26)[05.8X32] RFRY « « « « « o ¢ ¢ v o 2
34 0056240099597 Screw(M4—0.7X10)[MA=0.7X20] « « JERY « « « « « o o o o« o 2

(&) Ref.No.1D0011688IC 1Tk ~_— DRef.No. 100080447 v EFENFET,
Note:0011688 of Ref. No. 1 contains 0080447 of Ref. No. 1 on the next page.
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“TS2" DEVICE(2)

Ref.
No.

WO 0O ~1 O U WO O —

[am—y

11
12
13
14
15
16
17

Parts
No.
0080447
3001094
006920
0011733
005520
000588
000555
000011
000306

0095394

0095395
0095396
0033024
0032784
001196
0095397
000667 &

‘TS27EEE (D) 25

| Amt .

Description T 4 Req. .
Presser Foot Lowering Solenoid, C. Set = F» YL /4 FE)1
Presser Foot Lowering Solenoid Support YL/ A K& - » « « - 1
Wood Screw(¢5 8)(32) ...... 7'(*\‘/‘ ........... 4
Solenoid Unit « « « « « « « « « JVIARM@E) e 1
Screw(l/4—28>(16) ........ E*/ ........... 4
Anti-shock Rubber « « « « « « « . IV A FBEITA - - - 9
Washer « « « ¢ ¢ o ¢« ¢ ¢ « o o & T F s oo o v o o v o 1
Nut (M6=1) « « ¢ ¢ « « ¢« « o ¢« o . R A R I R 1
Nut (1/4=40) = = « = o « o o o o . Sl 1
Lowering Connecting Rod « - - « - ¥ T/ ERER - - - « - - . 1
Lowering Connecting Link - - « «#HTFTFYr 7 - - « « « . . 9
Lowering Connecting Link Pin - T4 UL vy - - - - 2
Retaining Ring =~ « « « « « « « . S N4 IV AR 4
Lowering Lever Pin « + « - « « W FTAL A= e o o . 1
Screw(1/8—44><6) ........ _L':*:‘/“ ........... 1
Lowering Lever « = « = « « « « . HZTF LU N— e 0 oo o 1

Spring Washer - - » « « « « . . TRV TT oV e e 1
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“DC3" DEVICE(1)

Ref.
No.
1

O OO ~3 O U = OB

—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37

Parts
Na
4011027
290003
200000
4011006
004476
4011026
4011001
4011004
009526
4011002

4011003
4011005
004397
0011698
000009
4011029
130011
4011024
4011011
005624

0011691
1062005
0035301
0033024
4011009
0026312

005036
0011693
4011008

006050

000347
4011025
4011010
0011701

006905
0011987 @

009314@

“DCY"EE (1) 26
Amt .
Description i 4 Req.
Stop, Complete Set =« - « « « . . 2 AT i) I 1
Stop Screw(11/64-40X19) AR YRR e e e e e 9
Lock Nut = = « « © « o « « o « . T A R 9
Stop Screw Holder - + « « « « « . ARy RIXUBSHR - - - - - 1
Screw(3/16-32X12.7) + + « + ¢ CJERT « o o o v 0000 4
Actuating Lever, Complete Set - - fEBjLN—(4E) - - - - - - - 1
Actuating Lever Holder =« « « - - EBIL R—F « « « « -« . . 1
Actuating Lever Pin-« - « « - - EEfL R— Y e v o o o . 1
Screw(9/64—40><4.4) ....... _I.t*?\/‘ ........... A
Actuating Lever (Left) » - - - - CAEBHLN— () - - - e e . 1
Actuating Lever (Right) - « - - - VEBIL S—(F5) « =« » « o« 1
Actuating Piece « « « « ¢« « « o« & ﬂ:—_‘@b}:‘r ........... 1
Screw(5/32—40)(7_1) ....... _IJ:Z‘\:‘/“ ........... 2
Rod Ende * « « © « o o o o o o By RZUR« « o o v v o 4
Nut ¢ ¢ ¢ o o o o o o o o o o o & A A R R R 8
Connecting Screw, Complete Set - BEFERY(FH) « + « - « - « « 9
Connecting Screw(M5-0.8X95) - - ERERY - » -+« « ¢« . . 2
Solenoid(Right), Complete Set - - Y v/ A R(CHE) (RH) - « - - - 1
Solenoid Support(Right) » « - - - JVv /) AREMMRG) » - - -1
Screw(M4—0_7X10) ........ _u:;i{\‘j ........ 16
Solenoid Holder Unit =« « « « - - Jv /A RFBRMSEG) - - - -2
SOIGHOId(RIght) ......... Jyv ) A ]\“(E) ....... 1
Connecting Rod Pin + « « - - . . EREBEY -« - 0 o e 2
Retaining Ring - « « « « ¢« « « - AbyZY T e e 2
Solenoid Return Spring - « - - - VYV /)ARREYNRR « o « & 1
Collar(15.1X 21 X6mm) + « =+ + « -« HT— o v v v e e e e e 1
SCTCW(1/8_44X5.6) ....... _H:*C/“ ........... 9
Solenoid Link « = « « < ¢ « ¢ « - JVIARY T o oo oo 2
Solenoid Lever =« « « « « « « « . VUV /)ARL A=+ ¢ ¢ ¢ o & 9
Screw(3/16—-32x4) ........ _I_t;?\\\‘/‘ ........... 4
Nut ¢« ¢ ¢ o o ¢ o o o o ¢ o o o @ B A R T R 2
Solenoid(Left), Complete Set - - Y Vv /A KR(E)HE) - - - - - 1
Solenoid Support(Left) =« « « « - Jv /A FERARGE) - - - - 1
Solenoid(Left) ......... yl//,]’ }\“(E) ....... 1
w00d Screw(d)S_l)(ZO_) ...... 7'(*\‘/“ ........... 8
UL Clamp = « « = « = = + « « « « ULZ Sy F e oo o v o v v 5
Wood Screw((pg_lXZO) ...... **\‘/“ ........... 5
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“DC3” DEVICE(2)




“DC3" DEVICE(2)

Ref.

I%

i
> 0O DD =

OO WO WO LW OO0 —1 O W OO D

—

11
12
13
14
15
16

Parts
No.
4011028
1200010
001923
4011007
0011709
006905
1249000
1057005
0011943
0011944
0011945
0011946
0010565

0010564
300031
300033
100038

0092232
006910

“DC3"%5i8 (2) 27
Amt .
Description -8 £ Req.

Indicating Lamp, Complete Set(2) RSV A (H2) + - « - « -« 1
Indicating Lamp Unit - « « « - - RRTTHE) - - v 0 o e 1
Screw(9/64-40X14) + « « « « « . B A 2
Indicating Lamp Support - « « - - BRIV - - - - 1
Control Box Stay « « « « « « « . HERY V2T 4+ o - o - 2
Wood Screw(¢5.1x20) ...... 7!(;’}(?} ........... 4
Control Box, Complete Set - - - - HIfPEEEGE) « - - - - - - + 1
Control Board« « « » « « « « « . BIGIER - -« « « « « « « . 1
Power Cord(for 100 Voltage) « + - BFE=— F(LO0OVE) - + « - - 1
4 (7 200 noo) e . - " (200 #) « « « o 1

” ( » 220 VAR IR ” (220 w) « « « - . 1

” ( 7 380 o) e e ” (380 #)« « « « 1
Knee Switch, Complete Set - « « - BEAAvF(H) - - - - + « « 1
Knee Switch = ¢ = = « ¢ ¢ ¢ o o & %X,]’ VFe e e e e e e . 1
Washer =« « ¢ ¢ ¢ ¢ ¢ o« ¢« o o o & U‘\/:\/"f .......... 4
Spring Washer« = « « « « « « « . ATV T TV % o oo - o 2
Wing Nut = = = o o o o o o o o s F G F U R oo e e e e 9
Knee Switch Support s « « - - - - XAy FERAHR ¢ ¢« - - 1

Wood Screw(¢6.8X26) « « « « + - b 2
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1 “TF" DEVICE

for “AT/TS2/TF"

nnnnnnn




“TF" DEVICE TE'%E : 28

Ref. Parts Amt .
No. No. Description fh 4 Req.
1 0082013 “TF” Device, Complete Set - « + « “TF"3EE(HH) - + « - » + « - 1
2 0082015 Solenoid Support =« « « « « « o JVv/) A RBRftE: - - - - - 1
3 005047 Screw(3/16-32%9.5) « « « « « . . IERY « v v e e e oo .2
4 0011996 Solenoid « « « « ¢« « « ¢« o o o JVUVIJAR s oo oo oo o 1
5 000002 Spring Washer - « « « « « « « . . ATV T Ty e oo o 2
6 000019 Nut (M3=0.5) « « « « ¢ ¢ ¢ o o « . e S 9
7 0082018 Thread Fasten Lever Holder + « « BEEALR—F .+ « « « « . . 1
8 005038 Screw(11/64-40%X8) =« « « « « « IERY « v v e e e oo oo 1
9 0082016 Thread Fasten Lever = « « « « « BEEALNN— - o oo 1

10 005000 Screw(9/64-40X5.7) « » « « « =« A IERY ¢ o v e e v o oo 1

11 000056 Adjusting Nut « « ¢ ¢ « « o« o . . BTy R e s e e e e 1

12 0085277 Thread Tension Spring = « « « « - RIAT/NR e o o o0 o 0o 1

13 0031111 Tension Disc + = « + « ¢« ¢« « « & RPAFMM - -« o ¢ o 00 o 2

14 001817 Tension Post « ¢ ¢ o o « « « « & HRAFE - oo 0o e e 1

15 000538 Washer ............. nyf/)( .......... 1

16 0090857 Tension Disc Eyelet s « « « « « - RATMARE « =« « » + - 1

17 000334 Nut (11/64-40) « « « « « « « « « . TR oo e e e . 1

18 0036133 @ Cord Clamp(5N-¢8.4) =« « « « - - I—RIGUS e e 1
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EXTRA PARTS

24




@ EXTRA PARTS

Ref.
No.
1

W o0 —1 OO Ut b WD

—

11
12
13
14
15
16
17
18
19
20

Al
bl
23
24

Parts
No.
4010020
4010021
004437
4010023
007006
4010024
001203
4010025
001331
000538

4010026
000532
0090816
004353
4010027
006004
000010
000334
4010028
005549

4010029
4010030

001202
4010050

& 29
Amt .
Description o £ Req.

Thread Pull-off Device,C.Set - - RERUMEFEGE) - « « - - - - 1
Thread Eyelet Support « « « - « - REBRLE -« o0 1
Screw(11/64—40)(10) ....... ‘u:*\‘/“ ........... 2
Thread Guide Support =« - « - « - AREANRAMAHR - - - - - - - - 1
Screw(9/64-—40x4) ........ _”:;‘F:‘/“ ..... e e s s e 1
Thread Guide Holder - - « « « « - RENFT -0 oo e 1
Screw(9/64-40X4.5) « + « « - . . IERY cv o v e v e e e 2
Thread Guide =+ ¢ + « ¢« ¢« « « + . }’é%?ﬂ ........... 1
SCI‘GW(9/64—40X3.8) ....... _U:;‘r\:‘/“ ........... 1
Washer =+ + « ¢ o « ¢ « o o« o« o . 7‘\/\\/"\7 .......... 1
Cover Latch Spring =« - « - - .« - HIN—=F FI)NR e o oo e 1
Washer =« ¢ « « o ¢« « o o o o o & U‘y“/*\v .......... 3
Needle Thread Eyelet =« « « « « -« ;207 1= AL 2
Screw(9/64—40)(7) ........ _lt;‘r\:‘/“ ........... 9
Thread Pull-off Cover - « + « « - BREEY B NR— e ¢ o000 1
Screw(11/64-40%X9.7) =« « « « « . HERY e e e e e e e e e 1
Conical Spring Washer « « « - « - MART YT X e oo oo o 1
NUt « « ¢ ¢ o o o o ¢ o o o o o & ‘)“‘/ ]\ ........... 1
Thread Pull-off(Left) « « « « « -« RERY (FE) + v v v e e . 1
Screw(3/16-32x15.8) « « - - « - IERY « v v v v e e e e 1
Spacer ............. ;{/{—-ﬂ- .......... 1
Thread Pull-off (Right) - - - - - KD () =« ¢ v oo 1
Screw(9/64-40X6.6) « = « + - - - IERY = v e o 0 v o e 1
Ridge Forming Plate(85° ) - - RBETFHR « o0 v v v o s 1

() Ref. No. I(Part No. 4010020) o3& Fiskss
Note:Applicable Models of Ref. No.l(Part No. 4010020) :

CM-364, CM-374

(&) ZOR—=VIFSEEMLZHEEPTHEL TWES,
Note:This page contains the parts added to the previous Parts List.
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for “T" &
“AT" DEVICE

11—

10




ACCESSORIES

Ref. Parts
No N
1 0099044 @
2 9620003 @
3 0099091 &
4 ————@
5 0099051 @
6 9620403 &
7 0037903 &
8 9620002 @
9 0037925¢
10 0080910
11 0080162
12 005147
13 0080163
14 9620649 @
15 0080161
16 005148
17 110108 @
18 000570@
19 000580@
20 000011 @
21 110107
22 100047

FOotEH5UBRE 30

Amt .

Description = £ Req.
Machine Cover « + = « « « ¢« ¢« ¢ « IV HN— = ¢ ¢ o o« o . . 1
Bag ............... Qg ............. 1
Screwdriver « « « « ¢ o o o o . RS AN(KR) » ¢ ¢ o o o o 1
Needle(System : LEX 6T #3) « =« b o o o oo o oo 5
Thread Tweezers « + ¢« + « o o o & | =V, e oo oo o o ]
Wrench(8 X 10mm) « « « « « « « « ANF e e e e e e e e . 1
Screwdriver = « « =« + ¢ o o o RIANRUN) « ¢ o o o o o 1
Qiler = « « s « o o o o o o o o . WIS « v o e v e e e e 1
Hexagonal Wrench(1/16 inch) - « - 6 AL YF + - « « « « ¢ . . 1
Thread Stand, C. Set =« « « « « - ARILBEGEE) o0 e e e e 1
Thread Hanger « « « = + « = « « « REE. - o e oL 1
SCTGW(3/16—24X9.3) ....... _U:*\‘/“ ........... 1
Spoo]_ Pln ............ /;(ﬁjz:% ........... 1
Spool Mat ¢ ¢ ¢ o o o« ¢ o o o o ;{7—}1/7\\/ ]\ ....... 1
Thread Stand .......... ;"ﬁﬁ—'% ........... 1
Wood Screw(¢4.5><25) ...... **\‘/‘\ ........... 2
Bolt (M6=1XT75) =« « « « « « « « . RIVR = o o o o o v v o o 1
Gasket (Fiber) « « « « « ¢ o« - - RoFU(T7A2N) =« o o - 3
Washer « ¢ ¢ ¢ = ¢ ¢ o o o o o & ‘7‘\/¢/'Y’ .......... 1
NUL @ = = * © o © « o o o o o o & A I 1
Bolt(MG—IXSO) ........ ‘/jf]]/]\ ........... 9
T-NUt » * = » o « o o « o o « o« & TAFTF VR o oo oo o 9
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¢WARNING LABEL

=S ~<JL

LABEL Parts No. Description
7 X ) e % o %
LA camon/N
Do not operate without eye guard 390140‘ CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch. l
AxEE
E<BATIHHET S,
BRFERFEROHT e
stifEgsgace, || |04 BRMEERT v
BEZET>THS, #
WU RE P2 DATIA,
RERPRBETE L,
[AZEEZ=] con -2BT5L 20| |
ADANGER | SRAM v T £ 1k, DANGER : WARNING OF ELECTRIC SHOCK BY
Sﬁf:ﬁfﬁ‘bﬁlf%ﬂ_to HIGH_VOLTAGE
To open this cover, 390144 @
turn off power BREEAETL
supply and wait
more than S minutes
before opening.
“Be sure to connect earth line.”
390145@
T =R
‘ ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 @ DIRECTION
BIERF MER T L
EYE GUARD : TAKE CARE NOT CAUSE INJURY
_ TO EYES
3901474 | BELT COVER : DO NOT INSERT FINGERS
THIESE N
CAUT [ON THERT SV
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390143 @ SOLENOID
mSURIEE EYE P T S A
CAlﬁ-ION ERER T NV




LIST of MAIN SPARE PARTS
TE&HMIY R b
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CM—351 ITNDEX PAGE =
Parts Page Ref. Weight!| Parts Page Ref. Weight!| Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g) | No. No. No. (g)

000002 22 38 I 000532 22 51 I 001227 14 18
000002 28 5 I 000532 29 12 I 001227 22 46
000009 23 8 I 000535 6 8 I 001228 6 17
000009 24 7 I 000535 16 10 Il 001330 2 15
000008 26 15 I 000535 20 9 I 001331 29 9
000010 3 6 I 000538 22 62 I 001459 21 2
000010 8 8 Il 000538 24 22 I 001817 28 14
000010 29 17 I 000538 . 28 15 I 001818 2 22
000011 23 32 [ 000538 29 10 I 001892 9 30
000011 25 8 Il 000552 10 25 I 001923 27 3
000011 30 20 I 000553 8 22 {

000012 22 39 I 000553 19 42 I 003312 11 32
000012 28 6 I 000554 11 14 I 003312 12 17
000016 21 37 I 000554 18 18 [ 003312 15 18
000056 - 28 11 I 000554 22 4 Il 003391 10 6
000182 2 2 I 000554 23 17 I 003392 9 19
000239 6 43 | 000554 24 6 I 003393 5 17
000239 8 40 I 000555 23 7 Il 003383 6 13
000255 8 35 I 000555 25 7 I 003393 7 15
000306 23 9 | 000559 1 3 I 003393 8 42
000306 25 9 I 000561 21 20 Il 003383 11 30
000322 4 35 | 000570 30 18 I 003393 12 15
000329 13 34 I 000571 11 11 I 003383 15 16
000334 3 7 I 000571 12 31 I 003393 17 40
000334 8 36 [ 000571 13 37 I” 003393 19 7
000334 21 31 Il 000571 14 33 I 003394 5 9
000334 22 43 I 000571 15 28 ' 003395 13 27
000334 28 17 I 000579 19 36 I 003395 17 27
000334 29 18 I 000580 30 19 I 003470 17 41
000338 8 31 I 000588 23 6 I 003471 4 25
000339 5 10 I 000588 25 6 I 003471 9 11
000339 6 35 I 000600 6 22 [ 003472 19 8
000338 13 4 I 000600 9 24 | 003473 7 42
000339 15 22 I 000644 4 36 I 003551 4 9
000339 17 4 I 000667 23 31 I 003553 8 14
000347 8 18 I 000667 25 17 I 003554 1 21
000347 24 13 I 000669 21 16 I 003554 4 4
000347 26 31 I 000675 8 12 Il 003554 7 28
000354 9 14 I 000688 16 33 I 003555 7 3
000355 8 23 I 000711 14 10 [ 003555 10 9
000355 19 35 I 000721 1 46 I 003556 1 43
000356 19 34 I 000724 5 3 Il 003556 7 33
000360 2 19 I 000726 1 12 I 003557 10 8
000364 2 8 [ 000924 22 21 I 003558 7 25
000366 16 36 I 000960 1 34 I 003559 7 2
000371 11 12 | I 003559 8 30
000371 12 32 I 001123 20 31 I 003560 9 6
000371 13 38 I 001175 16 27 I 003561 8 28
000371 14 34 I 001175 20 27 I 003563 14 9
000371 15 29 Il 001196 11 4 I 003570 1 38
000451 23 22 | 001196 23 15 I 003595 4 2
000451 24 4 I 001196 25 15 I 003637 22 26
000520 21 21 I 001202 29 23 I 003638 8 45
000531 6 23 | 001203 29 7 I 003638 16 25
000532 2 14 I 001225 22 13 I 003638 20 25

1



INDEX Page = 2

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g) | No. No. No. (g)
003641 7 13 I 004393 14 23 |l 005033 18 5
003642 1 24 I 004393 15 8 I 005036 26 27
003643 2 29 I 004393 17 17 I 0065037 22 52
003646 21 34 [ 004393 18 10 I 005038 28 8
003670 5 20 | 004394 19 19 I 005047 3 16
003670 21 6 I 004395 11 21 I 005047 8 25

I 004395 12 6 I 005047 28 3
004241 14 16 I 004395 15 6 I 005061 7 22
004245 6 11 I 0043987 4 31 I 005147 30 12
004245 11 25 I 004397 5 5 I 005148 30 186
004245 12 10 I 004397 26 13 I 005345 21 8
004245 15 10 I 004398 6 28 [ 005347 11 6
004246 6 4 I 004399 9 13 I 005431 8 11
004246 11 19 I 004401 6 9 I 005431 19 28
004246 12 4 Il 004404 17 31 I 005500 21 4
004246 13 15 [ 004404 22 49 I 005506 22 41
004246 13 23 I 004406 16 3 I 005510 16 20
004246 15 4 I 004406 20 2 [ 005510 20 19
004246 17 15 I 004406 22 66 [ 005512 16 28
004250 10 13 I 004437 29 3 | 005512 20 28
004280 9 9 | 004441 22 44 I 005518 22 15
004281 6 15 I 004471 10 26 I 005520 23 5
004281 7 8 I 004472 17 43 I 005520 25 5
004283 11 28 I 004472 18 17 [ 005531 14 3
004283 12 13 I 004472 19 17 I 005531 19 30
004283 13 25 I 004474 2 24 [ 005541 3 10
004283 15 14 I 004474 12 25 I 005547 10 23
004283 17 25 | 004475 1 6 I 005549 4 27
004284 13 30 | 004475 13 10 | 005549 29 .20
004300 14 4 | 004475 17 10 I 005550 20 32
004312 g 16 I 004476 14 13 I 005552 19 44
004317 6 29 I 004476 18 20 I 005553 4 22
004317 16 32 [ 004476 21 10 | 005555 5 21
004317 20 34 | 004476 26 5 I 005557 4 21
004317 22 31 I 004481 1 15 I 005558 9 28
004321 13 19 I 004481 6 31 I 005565 5 8
004321 17 19 I 004481 14 6 | 005566 1 23
004321 19 22 [ 004481 16 40 I 005607 8 37
004353 16 6 I 004481 18 3 I 005624 24 34
004353 20 5 I 004481 20 22 I 005624 26 20
004353 22 6 I 004481 22 3 I 005650 22 48
004353 22 65 | 004551 1 30
004353 29 14 I 004552 5 13 I 006004 3 5
004358 4 33 I 004554 4 19 I 006004 29 16
004358 16 11 I 004554 9 17 I 006031 7 31
004358 20 10 I 004554 22 29 I 006032 17 35
004389 19 15 I 004555 1 32 I 006032 19 3
004390 8 20 I 004561 17 29 I 006033 13 6
004391 4 12 I 004641 1 17 I 006033 15 24
004391 19 39 I 004642 6 25 I 006033 17 6
004392 4 11 I I 006035 4 37
004393 6 6 | 005000 22 18 I 006047 5 11
004393 11 23 Il 005000 28 10 | 0060647 23 23
004393 12 8 Il 005028 16 15 I 006047 24 3
004393 13 17 I 005028 20 14 I 006048 7 35



INDEX Page = 3

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) No. No. No. (g) No. No. No. (g)

006050 22 8 0020126 2 3

006050 24 12 0020350 21 15

006050 26 30
006051 6 37
006051 12 22
006051 .14 28
006051 18 15
006052 19 33
006056 14 25
006056 18 12
. 006075 21 29
006147 1 4
006222 8 7
006239 12 20
006242 8 17
006339 6 34
006339 13 3
006339 15 21
006339 17 3
006433 14 14
006435 13 20
006435 17 20

009526 1 10
009526 26 9
009814 26 37
009853 3 8
009853 11 15
008921 1 26
009931 21 12
009945 23 19
009945 24 8
009948 21 35
009959 24 23

0022215 22 42
0024302 3 11
0026312 26 26

0027081 21 33
0027085 21 28
0027089 21 32

0010564 23 25
0010564 24 28
0010564 27 11
0010565 23 24
0010565 24 27
0010565 27 10

0031111 28 13

0032719 21 1
0032784 23 14
0032784 25 14

0033024 23 13
0033024 24 156
0033024 25 13

0011483 23 1
0011512 24 24

006520 8 3 0011684 23 21 0033024 26 24
006560 2 7 0011684 24 2 0033764 2 13
006637 19 26 0011687 24 10

006638 6 42 0011688 24 1 0034293 21 25
006638 8

006639 8 32 0011691 26 21

006651 8 34 0011692 24 11 0035301 24 15
006826 9 25 0011693 24 14 0035301 26 23
006855 8 16 0011693 26 28 0035722 22 55
006869 1 8 0011694 24 25 0035813 2 20
006892 8 29 0011697 23 18

0069500 8 15 0011687 24 9 0036133 28 18
006905 1 37 0011698 23 20

006905 26 35 0011698 24 5 0037108 2 21
006905 27 6 0011698 26 14 0037903 30 7

006910 23 30
006910 24 33
006910 27 16

0011699 24 21
0011701 24 20
0011701 26 34

0037911 21 36
0037925 30 9

006920 23 3 0011709 27 5 0060077 9 29
006920 24 26 0011728 22 58 0060170 2 26
006920 25 3 0011733 23 4 ‘

I I
| |
I [
! {
I !
| I
! I
! {
! !
I I
I {
I I
! |
| |
I !
I !
! !
I !
I !
| |
! !
! !
! I
! !
| |
I |
! !
39 I 0011691 24 17 I 0034979 21 30
! I
I !
I I
! !
| !
! |
| [
I l
! f
I I
[ !
! !
! {
I !
! !
| I
I i
| !
I !
| I
I !
! I
! !
! !
! !
! i
! !
| |

0011733 25 4 0063609 22 59
007006 2 27 0011795 22 63 0063612 22 64
007006 22 17 0011943 27 9-1
007006 29 5 0011944 27 9-2 0080001 10 10
007420 6 27 0011945 27 9-3 6080005 7 29
607616 8 10 0011946 27 9-4 0080118 1 33
007619 16 8 0011987 26 36 0080122 1 19
007619 20 7 0011980 22 37 0080123 1 20
: 0011996 28 4 0080123 4 3
008047 7 10 0080125 1 25
008145 16 18 0020124 2 6 0080126 1 27
008145 20 17 0020125 2 4 0080127 1 28



INDEX Page = 4

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
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0080128 1 29 { 0080320 18 14 I 0080430 16 22
0080131 2 16 | 0080321 6 36 I 0080430 20 21
0080132 2 18 | 0080325 5 1 I 0080431 16 23
0080135 2 35 I 0080325 7 37 I 0080431 20 23
00801386 2 25 I 0080328 4 26 | 0080432 16 5
0080144 1 5 | 0080346 6 40 I 0080432 20 4
0080145 4 1 | 0080348 6 41 | 0080435 16 37
0080153 1 49 | 0080354 11 31 | 0080438 16 39
0080154 1 47 | 0080354 12 16 | 0080439 16 38
0080155 1 48 | 0080354 15 17 | 0080442 16 13
0080161 30 15 I 0080355 11 26 I 0080442 20 12
0080162 30 11 I 0080355 12 11 | 0080444 16 31
0080163 30 13 I 0080355 15 11 | 0080444 20 33
0080200 2 28 I 0080356 11 29 | 0080447 25 1
0080202 4 5 I 0080356 12 14 I 0080454 16 26
0080204 2 30 I 0080356 15 i5 I 0080454 20 286
0080208 4 17 I 0080357 11 20 I 0080501 10 11
0080209 4 7 I 0080357 12 5 I 0080502 10 12
0080210 4 10 | 0080357 15 5 I 0080503 1 44
0080211 4 8 I 0080358 6 5 | 0080503 6 19
0080215 4 14 | 0080358 11 22 | 0080503 10 15
0080215 9 3 | 0080358 12 7 | 0080504 10 14
0080215 10 18 I 0080358 13 16 I 0080506 10 19
0080216 4 13 | 0080358 14 22 | 0080507 10 20
0080217 4 16 I 0080358 15 7 I 0080508 10 22
0080218 4 20 !} 0080358 17 16 I 0080510 10 24
0080219 4 23 I 0080381 6 26 | 0080511 2 33
0080220 2 31 I 0080386 6 16 I 0080520 10 1
0080221 2 32 | 0080391 4 34 I 0080521 10 2
0080222 4 24 I 0080392 4 32 I 0080522 10 5
0080224 4 28 I 0080400 9 4 I 0080523 10 3
0080224 13 21 I 0080401 9 5 | 0080524 10 4
0080224 17 22 I 0080402 9 7 I 0080601 7 1
0080291 11 17 | 0080403 9 1 I 0080602 7 4
0080291 15 2 I 0080404 9 8 i 0080602 11 3
0080283 1 31 I 0080405 g 10 | 0080603 7 19
0080294 10 7 I 0080406 9 12 | 0080605 7T 20
0080296 10 16 I 0080407 g 20 | 0080606 7 26
0080297 1 35 | 0080408 9 18 I 0080609 8 21
0080299 5 23 | 0080413 9 21 I 0080609 19 37
0080300 5 22 | 0080414 9 2 I 0080610 8 24
0080301 5 24 Il 0080415 9 15 | 0080611 11 8
0080302 5 26 I 0080421 16 30 I 0080611 12 28
0080303 5 19 | 0080422 16 35 | 0080611 13 35
0080304 5 6 | 0080423 16 34 | 0080611 14 30
0080305 2 34 I 0080424 16 29 I 0080611 15 25
0080306 5 18 I 0080424 20 29 I 0080612 8 26
0080308 5 4 | 0080425 16 14 | 0080613 8 27
0080309 5 2 I 0080425 20 13 I 0080614 8 33
0080309 7 36 I 0080426 16 19 I 0080615 8 41
0080310 5 7 I 0080426 20 18 | 0080616 11 9
0080313 5 15 I 0080427 16 21 | 0080616 12 29
0080314 5 16 I 0080427 20 20 | 0080616 14 31
0080316 6 30 I 0080428 16 24 | 0080616 15 26
0080320 14 27 | 0080428 20 24 I 0080618 8 19
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0081303 12 19
0081304 12 27
0081305 13
0081305 17
0081307 13
0081307 17
0081308 13
0081308 17

0081629 11 10
0081640 13 28
0081641 13 33
0081642 13 31
0081643 13 32
0081644 13 29
0081645 14 32
0081670 13 386

0081839 22 16
6081840 22 12
0081842 22 5
0081843 22 27
0081844 22 2
0081845 22 7
0081846 22 30
0081847 22 28

! !
0080619 7 16 I 0081312 18 2 I 0081702 19 9
0080623 7 6 | 0081315 14 26 | 0081703 19 10-1
0080624 7 5 I 0081315 18 13 I 0081704 19 13-1
0080635 7 14 | 0081317 14 24 I 0081705 19 14-1
0080636 7 12 t 0081336 18 11 I 0081709 19 41
0080643 1 42 [ 0081348 12 2 [ 0081710 19 38
0080644 1 41 | 0081352 12 9 ! 0081711 19 43
0080645 7 9 | 0081353 12 12 I 0081714 19 40
0080646 7 7 | 0081354 11 27 | 0081717 19 32
0080647 7 11 I 0081354 15 13 0081718 19 31
0080651 7 21 | 0081366 11 24 [ 0081719 19 21
0080652 7 30 0081372 13 18 I 0081720 19 24
0080655 7 27 | 0081374 13 26 I 0081721 19 23
0080656 7 23 | 0081374 17 26 I 0081722 19 20
0080657 7 24 i 0081381 14 20 | 0081723 19 29-1
0080658 7 32 } 0081398 13 13 I 0081724 19 18
0080659 7 34 { 0081398 17 13 I 0081725 19 25
0080661 7 41 I 0081410 18 7 [ 0081726 19 11-1
0080662 7 38 | 0081411 18 8 I 0081727 19 12-1
0080663 7 39 | 0081412 18 9 | 0081728 19 27-1
0080664 7 40 | 0081500 18 4 / 0081731 19 10-2
0080665 7 43 | 0081502 18 6 I 0081732 19 13-2
0080673 8 6 I 0081506 14 29 | 0081733 19 14-2
0080675 1 45 i 0081523 17 18 I 0081734 19 29-2
0080681 7 18 t 0081524 13 24 } 0081735 19 11-2
0080690 8 4 [ 0081524 17 24 [ 0081736 19 12-2
0080692 8 9 I 0081526 17 36 I 0081737 19 27-2
0080693 8 5-1 [ 0081528 17 32 | 0081752 16 12
0080694 g8 13-1 | 0081529 17 34 I 0081752 20 11
0080701 4 6 | 0081530 17 30 | 0081758 16 17
0080708 8 13-2 I 0081531 17 42 I 0081758 20 186
0080709 8 5-2 I 0081532 17 38 | 0081801 14 2
0080741 2 11 I 0081533 17 28 | 0081802 14 5
0080742 2 12 I 0081534 17 23 ! 0081806 14 11
0080745 2 9 I 0081535 17 33 I 0081807 14 17
0080746 1 2 ! 0081601 11 1 I 0081808 14 8
0080810 30 10 | 0081603 12 30 ! 0081809 14 12

l 0081607 11 7 | 0081810 14 15
0081111 18 19 | 0081608 11 5 I 0081822 22 18
0081112 18 16 | 0081610 19 1 | 0081823 22 24
0081297 13 7 I 0081613 19 2 | 0081826 22 20
0081297 17 7 | 0081614 19 5 | 0081827 22 22
0081298 13 1 I 0081615 17 37 I 0081828 22 11
0081298 17 1 | 0081615 19 4 | 0081832 22 25
0081299 12 18 I 0081616 17 39 | 0081834 22 14
0081300 12 21 | 0081616 19 6 I 0081835 22 9
0081301 12 26 I 0081617 11 2 | 0081836 22 10

I |

I |
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I !
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I I
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0081848 22 32 100038 23 26 1200010 27 2
0081877 16 16 100038 24 30
0081877 20 15 100038 27 14
0081889 16 9 100045 22 61
0081889 20 8 100047 30 22
0081890 16 7
0081890 20 6
3
7
9

1249000 27 7

2100259 21 24
2100264 21 23
110012 3 12
110017 21 17
110032 6 24

0081801 11 1 2121227 3 14

0081925 14

0081936 15 110038 3 4 3001094 23 2
0081937 15 12 110087 22 60 3001094 25 2
0081969 15 23 110107 30 21
0081976 18 21 110108 30 17 4010000 1 1
0081982 15 27 4010002 8 44
190001 21 18 4010003 8 43
0082001 3 15 190011 26 17 4010004 1 9
0082002 22 40 4010007 9 22
0082003 22 45 200000 26 3 4010008 2 1
0082004 22 47 200023 5 25 4010009 2 5
0082005 22 50 4010010 2 10
0082012 22 53 230007 8 2 4010011 2 23
0082013 28 1 4010012 1 7
6082015 28 2 280001 10 21 4010015 1 14
0082016 28 9 4010018 1 22
0082018 28 7 290003 21 26 4010019 9 31

| !
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! !
! I
[ !
! |
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!
I
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! !
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! {
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0082020 22 58 | 280003 26 2 | 4010020 29 1
06082021 22 57 ! | 4010021 29 2
0082022 22 54 I 300031 23 28 | 4010023 29 4
| 300031 24 32 [ 4010024 = 29 6
I 300031 27 12 I 4010025 29 8
I 300033 23 27 I 4010026 29 11
I 300033 24 29 I 4010027 29 15
I 300033 27 13 | 4010028 29 19
I 300034 4 18 | 4010029 29 21
[ !
! !
! J
I !
| I
! |
I !
[ |
! I
! |
I I
I |
! I
! I
I |
I I
I I
! !
! !
|
I !

4010030 29 22

0085277 28 12
0085940 22 23

0090816 29 13
0090857 28 16

0092232 23 29 310082 4 15 4010031 1 16
0092232 24 31 310083 2 17 4010038 8 1
0092232 27 15 310083 7 17 4010039 9 27

310083 10 17 4010040 9 23
0093864 1 18 4010041 8 38

340004 9 26 4010042 3 1
0085394 23 10 4010043 3 3
0095394 25 10 390068 1 11 4010044 3 2
00985395 23 11 390140 31 4010045 3 9
0095395 25 11 390143 31 4010046 3 13
0085396 23 12 380144 31 4010047 1 36
0095396 25 12 390145 31 4010048 3 17
0095397 23 16 390146 31 4010050 29 24
0085397 25 16 390147 31

390148 31 4011001 26 7
0099044 30 1 4011002 26 10
0099051 30 5 1057005 27 8 4011003 26 11
0099091 30 3 ' 4011004 26 8

1062005 26 22 4011005 26 12

100000 21 19 4011006 26 4
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4011007 27 4 4017007 17 14 .

4011008 26 29 4017010 6 10

4011009 26 25 4017011 6 12

4011010 26 33 4017012 6 14
4011011 26 19 4017013 6 18
4011024 26 18 4017014 6 20
4011025 26 32 4017015 6 21
4011026 26 6 4017016 6 7

4011027 26 1
4011028 27 1
4011029 26 16
4011030 20 36
4011034 20 30
4011035 20 35
4011036 21 3
4011040 21 27
4011041 21 11
4011042 21 9
4011043 21 14
4011044 21 13
4011050 12 23
4011052 12 24
4011058 16 1
4011062 16 2

4017017 11 16
4017019 12 1
4017021 14 19
4017023 15 1
4017024 15 19
4017025 17 12
4017029 13 12
4017036 13 22
4017036 17 21

4019100 4 30
4019805 22 33
4019906 22 1

14109403 1 13

4011062 .20 1 9620002 30 8
4011065 13 11 9620003 30 2
4011065 17 11 9620403 30 6

4

4011067 17 9
4011068 18 1
4011070 19 16
4011072 21 22
4011078 14 1
4011160 21 5
4011161 21 7

4012055 5 12
4012056 5 14
4012080 1 39
4012082 16 4
4012082 20 3
4017000 6 32
4017001 6 33
4017001 15 20
4017002 6 38
4017003 6 39
4017004 6 1
4017006 6 2
4017007 6 3

4017007 11 18
4017007 12 3
4017007 13 14
4017007 14 21
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